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Notes for using this parts book

This book was prepared based on information available in May 1996.

Parts are subject to changesin design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line {:___J .
If the symbol * is found in the “Parts No.” column, refer to the different parts

list on page 49.
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Hinweise zur Verwendung dieser Teileliste

. Dieses Buch basiert auf den Informationen vom Mai 1996.

. Modelldnderungen sind vorbehalten.

. Die Teile, die als kompletter Satz geliefert werden, sind mit einer [::::3
gestrichelten Linie umrandet.

. Dieses Zeichen * in der Spalte “Parts No. (Teil-nummer)” verweist auf die
Gesonderte Stiickliste auf Seite 49.
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Notes sur l'utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d’apreés les renseignements valables au mois de Mai 1996.
. Les piéces peuvent étre sujettes a des modifications sans préavis.
. Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

pointillé {____1.

. Si le symbole ** se trouve dans la colonne “Parts No. (N°de piéce)” veuillez la vous
référer 4 la liste de piéces annexe page 49.
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Notas para usar este Manual de Piezas

. Este libro ha sido compilado bas4dndose en los datos de que se disponia en mayo 1996.

. Las piezas quedan sujetas a cambios de disefo sin aviso previo.

. Las piezas suministradas como conjuntos completos se enmarcan con una linea
====A

punteada | _____.
. De haber un simbolo * junto al “Parts No. (Namero de Pieza)”, habrd que mirar la

lista de piezas separada de la pagina 49.
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A . 1Rk / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la maquina
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A . E4&B3R / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la méquina

REF.NO. CODE Q'TY e Aq NAME OF PARTS RM
1 104450109 5|dat>8 RUBBER CAP, 8
2 104821009 1|d4Lt 105 RUBBER CAP, 10.5
3 117934009 1|d4at 135 RUBBER CAP, 13.5
4 140392009 i EPIME OiL CAP
5 104450109 2|dat8 RUBBER CAP, 8
6 104449009 1|d4at 155 RUBBER CAP, 15.5
7 $37915009 1|~XY KHI<=R BED COVER(R)
8 $37916009 U~y FHIt=L BED COVER (L)
9 106629002 8| 2%x437 SCREW, SM4.37
10 062681012 2|3 ~2437-40X10 SCREW, PAN SM4.37-40X10
1 $23337009 1|da+: 185 RUBBER CAP, 18.5
12 $37917009 xo149% FACE PLATE ASSY
12-1 $37918009 IEPEE FACE PLATE
12-2 $37919000 I EPEEIAVE 2% PACKING
12-3 117934009 1|d 4t 135 RUBBER CAP, 13.5
13 060670812 3}/¢1 > K357-40X8 SCREW, BIND M3.57-40X8
16 062670512 2|+ ~2357-40X5 SCREW, PAN SM3.57-40X5
17 152842009 MEE & AR A LARGE SHUTTLE HOOK COVER ASSY
18 145480101 2|42 %635 SHOULDER SCREW, SM6.35
19 109239002 2|F 382 ¥H X% WASHER, WAVE SPRING
20 $37920009 1FrELHI= THREAD TAKE-UP COVER
21 062680612 1{+~24.37-40x6 SCREW, PAN SM4.37-40X6
22 $20164009 1|d4at13 RUBBER CAP, 13
<B430E,B433E>
15-1 $36684001 1|71 H -k 3 EYE GUARD ASSY
15-1-1 $36691001 114 H-FKrUYT1273 EYE GUARD SET PLATE ASSY
15-1-1-1 $34844001 1|\ PAHi—-KbrIYr 14 EYE GUARD SET PLATE
15-1-1-2 $34845001 1|PoeHi—KESA EYE GUARD BASE
15-1-1-3 $36071001 U EES B VR L Y2 EYE GUARD SCREW
15-1-1-4 $36070001 17— KERDISR EYE GUARD SPRING
15-1-1-5 106129002 114 +3.57 NUT, SM3.57
15-1-2 153098000 1|\P1H-K EYE GUARD
15-1-3 100257010 2| A %T3.57 SCREW, M3.57
15-1-4 106129002 2|+ +357 NUT, SM3.57
<B431E>
15-2 $36685101 1\pa1di—-kKs3 EYE GUARD ASSY
15-2-1 536686101 1Pt Hi—KyyIT 12 EYE GUARD SUPPORT PLATE
15-2-2 143966001 1|\P1H—-F EYE GUARD
15-2-3 062660712 2|+ ~2318-40X7 CREW, PAN SM3.18-40X7
15-2-4 025660132 2|leSsy¥Hx>a7318 WASHER, PLAINS 3.18
15-2-5 021660102 2|+ b1 2348 NUT, 1 M3.18

118-Z30-050




B. L - §1RBM{R / Upper shaft and needle bar mechanism / Obere Welle und
Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo

__deleie sunerior vla harra de aguaia

;

|

|

|

|

|

|

|

[ |
l

l

[‘* |
22— |
I

I

- |

- | ]
Sol |
| ]

20 n .
ISR S N 10 1
(14-7 14 [
l l L

. IGLD > L -
\__ ] Sy e
! I
<B430E . L |
B433E> .
R | ®d
21 &2 o
ol |
<B431E> [2) k
24 AR
~ 17
2]‘8I ‘ o
1819
118-230-123



B. i - #H18A{% / Upper shaft and needle bar mechanism / Obere Welle und
Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo

del eie sunerior v la harrade aauaia
REF.NO. CODE [qQTY Eoxq NAME OF PARTS RM
1 $37923001 1movs UPPER SHAFT
2 153040001 115>9avrss CRANK ROD ASSY
2-1 144712001 2|v xxva7e SCREW 4.76
3 $10038001 199 220k UPPER SHAFT BUSH (F)
4 014780622 1P+ b 226357 %3 SET SCREW, SOCKET (CP) SM6.35
5 140726000 1m299x80Mm UPPER SHAFT BUSH (M)
& 072630260 1|~7 1> 56302vV BALL BEARING 6302VV
7 048150142 1|rx7573%505 RETAINING RING, C15
8 $38035009 1l7-uss PULLEY ASSY
9 014760622 | 2|7+ rx2 U595 SET SCREW, SOCKET (CP) SM5.95
10 152231000 our19529 COUNTER WEIGHT
11 100250001 IPZE AT SCREW, SM7.14
12 014770622 | 2|7+ rx 2635943 SET SCREW, SOCKET (CP) SM6.35
13 101706001 1|rx %635 SET SCREW, SM6.35
14 $37925001 VeI P THREAD TAKE-UP LEVER ASSY
14-1 153330101 1722 THREAD TAKE-UP ASSY
14-2 152236001 17 e g9y THREAD TAKE-UP SUPPORT STUD
14-3 152237001 HINVELYEPY NEEDLE BAR CRANK
14-4 132051001 1|+435 2357 SCREW, FLAT SM3.57L
14-5 152238001 1 INVELIPZ P THREAD TAKE-UP LEVER
14-6 $37926001 UKo o NEEDLE BAR CLAMP
14-7 062680812 1|9 ~21437-20x8 SCREW, PAN SM4.37-40X8
15 014780622 17+ 256357 %3 SET SCREW, SOCKET (CP) SM6.35
16 102630001 I Rt Ak NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 Hnugkoresrq NEEDLE BAR GUIDE
18 100242003 | 2|y #2357 SCREW, SM3.57
19 155578000 | 2|d4at> OIL CAP
20 152240101 IRVETT NEEDLE BAR (A)
21 144458001 117827V %K 2x29357 SET SCREW, SM3.57
22 152242001 IV EEEI NEEDLE BAR BUSH (U)
23 152243001 1]\ YK 220D NEEDLE BAR BUSH (D)
24 P 113ony NEEDLE

-
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Cc1.

1% !) Bk / Feed mechanism / Transportvorrichtung / Mécanisme de I’entrainement /
Mecanismo de la alimentacién

@»@W
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C1. U B%/Feed mechanism/Transportvorrichtung/Mécanisme de |'entrainement/
Mecanismo de la alimentacién
REF.NO. CODE |qTy EL A1 NAME OF PARTS RM|

1 $37930001 1xt2vLi—%3 X FEED LEVER ASSY

1-1 $37931001 1|xA 27 VL= X FEED LEVER

1-2 153041001 NEFECIEYERYE TACK LENGTH SLIDE BLOCK ASSY
1-3 151602002 1| r 22037 SET SCREW, M4.37

1-4 153924001 17zt FELT

1-5 108802001 117 3 &£ Taxa WICK 4X4 (L = 250)

1-6 $37932001 NEXDEYR=]s! FEED CAM ROLLER

1-7 $37933001 E=PZ ROLLER SHAFT

1-8 014760622 1|74 b £ %9595 SET SCREW, SOCKET (CP) SM5.95
2 $37934001 1xA2vLri—xan X FEED LEVER BUSH

3 183493001 Hrousoseyrns—-23 FEED SHAFT SET COLLAR ASSY
3-1 $09212001 1€y rn35- SET SCREW COLLAR

3-2 101706001 2[r 22 V635 SET SCREW, SM6.35

4 $37935001 yroyLii—s3z Y FEED LEVER ASSY

4-1 $37936001 1y$£2yL8— Y FEED LEVER

4-2 $37932001 1|#2vnuan FEED CAM ROLLER

4-3 $37933001 11aavs ROLLER SHAFT

4-4 014760622 1|7+ b X 29595 SET SCREW, SOCKET (CP) SM5.95
5 152759001 1742099 TACK WIDTH FEED SHAFT

6 014760622 1|7+ rx 25595 SET SCREW, SOCKET (CP) SM5.95
7 152760001 1HastouL8=54 TACK WIDTH LEVER SHAFT

8 048180142 1rx7v2amcs RETAINING RING, C18

9 152756001 2|x52r¥ %18 THRUST WASHER 18

10 014760622 1|73 k225595 SET SCREW, SOCKET (CP) SM5.95
11 $37937001 1HA27unLT5HY b FEED CAM BRACKET

12 $37938001 ETDEYN' FEED CAM X

13 014760622 | 2|7+ +xx595 SET SCREW, SOCKET (CP) SM5.95
14 $37939001 1lravy CAM SHAFT

15 048060342 1]k X 7E6 RETAINING RING, E6

16 070688850 212 777 r688ZINR BALL BEARING 688ZZNR

17 $37940001 V1EEL TP LOCATOR PIN

18 062681012 | 2|+ ~2437-40x10 SCREW, PAN SM4.37-40X10

19 $37937001 1HA2YHLTSHY b FEED CAM BRACKET

20 $37941001 IEZDE PN FEED CAM Y

21 014760622 | 2|7+t 4%T595 SET SCREW, SOCKET (CP) SM5.95
22 $37939001 1havy CAM SHAFT

23 048060342 1| x7E6 RETAINING RING, E6

24 070688850 | 2|4 v 4% r6882ZNR BALL BEARING 688ZZNR

25 $37940001 2[1xx2E> LOCATORPIN

26 062681012 |  2|+~2437-40x10 SCREW, PAN SM4.37-40X10

27 $37942000 | 2|hvTULINT8 COUPLING HUB 8

28 $37943000 2|hY TV T INT635 COUPLING HUB 6.35

29 $37944000 | 2|»vTvrsdan—¥ COUPLING SPACER

30 014760622 | 8|7+ rxx 595 SET SCREW, SOCKET (CP) SM5.95
33 $37946001 249Ky FEED HOME POSITION DOG

34 062300512 | 2|+~a3xs SCREW, PAN M3X5

35 $37947001 L P e VAR, HOME POSITION SENSOR SET PLATE
36 062680612 | 2|+ ~24.37-20x6 SCREW, PAN SM4.37-40X6

118-230-202



C2. XY PBfk/Feed mechanism /Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacion

<B430E>

118-Z230-202




C2. %' & /Feed mechanism/Transportvorrichtung/Mécanisme de I’'entrainement/
Mecanismo de la alimentacion
REF.NO. CODE [qTv b Aq NAME OF PARTS RM
<B430E>
31 $37945051 | 1|#o U147 +11% FEED BAR GUIDE PLATE
32 145318001 | 8|> 2437 SCREW, SM4.37
37 IER LD PRESSER ARM ASSY
37-1 152768009 | 1|#4 T35 PRESSER ARM
37-2 $37949001 | 1[##ToFL/—R PRESSER ARM LEVER (R)
37-3 $37950001 | 1|#4zo5Lss—L PRESSER ARM LEVER (L)
37-4 $34839001 | 1|4z FLi—2 PRESSER ARM LEVER SHAFT
37-5 116629001 AR E WASHER
37-6 048050342 | 2|+ x7Es RETAINING RING, E5
37-7 014760622 | 1|7+t x %595 SET SCREW, SOCKET (CP) SM5.95
37-8 P IEREZ 0 PRESSER FOOT (R)
37-9 P Wryz7 oL PRESSER FOOT (L)
37-10 152783001 | 2|r4TPyAHT15A PRESSER FOOT GUIDE PLATE (A)
37-11 152784001 | 1|#4z7v 49z 148 PRESSER FOOR GUIDE PLATE (B)
37-12 107038003 | 6[#5 %357 SCREW, FLAT SM3.57
37-13 $37951001 | 2[4 TwsLii—1% PRESSER ARM LEVER PLATE
37-14 146354001 | 2|## % WASHER, PLAIN 5
37-15 018500822 | 2|7+ # b sxs BOLT, SOCKET M5X8
37-16 153570001 | 2|##x/<x7r+wnvF SPRING GUIDE ROD
37-17 145478101 | 2|4 > xvars SHOULDER SCREW, SM4.76
37-18 % 2|44 T8z SPRING, EXTENSION
37-19 152788000 | 2|y T/sxn>¥ SPRING COLLAR
37-20 153567000 | 2|r#x/x2n35- SPRING COLLAR
37-21 156495001 | 1|7 <> #H—#—F FINGER GUARD
37-22 062671012 | 2|+ ~2357-40x10 SCREW, PAN M3.57-40X 10
38 152769001 | 1|ro U143 FEED BRACKET ASSY
38-1 152771000 | 2|2 051 H>¥ WASHER
38-2 152773000 MHEawxLTFyoaxan BUSH
38-3 141331001 | 1|2 x>7va BUSH
39 152772001 | 2|n>¥ WASHER
40 071047650 2|3 %2316 BEARING BALL 3/16
41 025060232 | 2|eS5¥%xFave WASHER, PLAIN M 6
42 017761412 2[KI F5.95X14 BOLT, M5.95X14
43 153057002 | 2|#ovrav 22y SCREW, SOCKET SM4.37
44 153035000 | 1|##xmF7zab PRESSER ARM FELT
45 X IETDEE FEED PLATE
118-Z230-202



C3. XY MR /Feed mechanism/ Transportvorrichtung / Mécanisme de I’entrainement /
Mecanismo de la alimentacién

<B431E>
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C3. &' Hf®R/Feed mechanism/Transportvorrichtung / Mécanisme de I’'entrainement /
Mecanismo de la alimentacion
REF.NO. CODE  [qTv £ A4 NAME OF PARTS RM

<B431E>

31 $37945051 | 1|#2us1T7 o+ 112 FEED BAR GUIDE PLATE

32 145318001 | 8|v x4 2437 SCREW, SM4.37

37 % IERE T E LT PRESSER ARM ASSY 431

37-1 159826009 | 1|r4T®54 33 PRESSER ARM ASSY

37-1-1 159825009 | 1|4+ T 5431 PRESSER ARM 431

37-1-2 159827001 | 2|44 I 7 4%11 %8 PRESSER FOOT GUIDE PLATE (B)
37-1-3 062671212 | 4|+ ~2357-40x12 SCREW, PAN M3.57-40X 12

37-2 154413001 | 1|A4T95Lss—A PRESSER ARM LEVER (A)

37-3 $41230001 | 1[t4To57Lsc—8 PRESSER ARM LEVER (B)

37-4 154415001 | 1|t4T5Lsi—C PRESSER ARM LEVER (C)

37-5 153944001 | 1|Lis—So x50 LEVER SHAFT BUSH

37-6 014760622 | 1|7+ r x 2 U595 SET SCREW, SOCKET SM5.95
37-7 140407002 | 1]|¥ 7% WASHER

37-8 018500822 | 1|7 ##u r5xs BOLT, SOCKET M5X8

37-9 014770622 | 2|7+ rx2 V6355 %3 SET SCREW, SOCKET (CP) SM6.35
37-10 % 14417 va3 PRESSER FOOT 431

37-13 $37951001 | 1{#4THFL/ - 14 PRESSER ARM LEVER PLATE
37-14 140407002 | 1|¥ 7% WASHER

37-15 018500822 | 1|7+ ksxs BOLT, SOCKET M5X8

37-16 159828001 | 1|+#T/<x7>+<10v KB GUIDE ROD (B)

37-17 145478101 | 1|#>2va76 SHOULDER SCREW, SM4.76
37-18 154418001 | 1] 4 T /<3431 SPRING 431

37-19 152788000 | 1|r4T/xxn>¥ SPRING COLLAR

37-20 153567000 [ 1|r#T/c2n5— SPRING COLLAR

38 152769001 | 1|#ous143 FEED BRACKET ASSY

38-1 152771000 | 2|roustho¥ WASHER

38-2 152773000 | 1|*¥2mx>Tvsaxsn BUSH

38-3 141331001 HEELEP Y P! BUSH

39 152772001 | 2|n>+ WASHER

40 071047650 | 2[aw%z3ns BEARING BALL 3/16

41 025060232 | 2|e>¥sx52ms WASHER, PLAIN M 6

42 017761412 |  2{#x r595%14 BOLT, M5.95X 14

43 153057002 | 2|toucas A2y SCREW, SOCKET SM4.37

a4 153035000 | 1|#4TF7Tut PRESSER ARM FELT

45 X 142U 1% 431 FEED PLATE 431

118-230-202
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C4. ¥ %R /Feed mechanism/Transportvorrichtung / Mécanisme de I’'entrainement/
Mecanismo de la alimentacién

<B433E>

3T4Cy  0-31-T
Yo

118-230-202
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c4. %)) PR /Feed mechanism/Transportvorrichtung / Mécanisme de I’'entrainement/
Mecanismo de la alimentacién
REF.NO. CODE |qQTY e XA NAME OF PARTS RM
<B433E>
31 $41236001 1o UdLtT7LF11%433 FEED BAR GUIDE PLATE
32 145318001 8|v 22437 SCREW, S\M4.37
37 B 14T Fo3A PRESSER ARM ASSY (A)
37-1 152768009 MEE s r PRESSER ARM
37-2 $37949001 14Ty FLIi-R PRESSER ARM LEVER (R)
37-3 $37950001 HERE L E AN PRESSER ARM LEVER (L)
37-4 $34839001 é g AHTHFLI=T Y PRESSER ARM LEVER SHAFT
37-5 116629007 | | HH % WASHER
37-6 048050342 2|~ x7ES RETAINING RING, E5
37-7 014760622 1179k x 3 U595 SET SCREW, SOCKET (CP) SM5.95
37-8 156006001 ER PRESSER FOOT
37-10 152783001 A4 T T oA T12A PRESSER FOOT GUIDE PLATE (A)
37-11 152784001 HEXES DTS EET: PRESSER FOOR GUIDE PLATE (B)
37-12 107038003 6|45 %357 SCREW, FLAT SM3.57
37-13 $37951001 2[r9 T FLIi—12 PRESSER ARM LEVER PLATE
37-14 146354001 2| Hx WASHER, PLAIN 5
37-15 018500822 2|7+ £ rsxs BOLT, SOCKET M5X8
37-16 153570001 {4z iz27rrravE SPRING GUIDE ROD
37-17 145478101 2|5 2476 SHOULDER SCREW, SM4.76
37-18 # 2|4 Tz SPRING, EXTENSION
37-19 152788000 R et P SPRING COLLAR
37-20 153567000 2ty n5- SPRING COLLAR
38 541243001 1204123433 FEED BRACKET ASSY 433
38-1 153377001 2(30A3x178 ROLLERA 3X17.8
38-2 153378001 V ERA R FEED GUIDE ROLLER
38-3 152773000 &2 xrTyaran BUSH
38-4 141331001 %2y x>Fya BUSH
38-5 148133001 2|aaa ROLLER
39 153383001 ERAEEE Pl FEED BRACKET WASHER
40 153384001 2{VF-3-213 RETAINER ASSY
40-1 153385000 2{us—-+ RETAINER
40-2 071023850 | 22|am% 27332 BEARING BALL 3/32
41 $41234001 IEXVE RO e i FEED BAR GUIDE SHAFT
42 071047650 2{a9 %2936 BEARING BALL, 3/16
43 $41235001 HEEEXZDERERLEE TACK LENGTH REGULATOR BLOCK
45 153391001 HEXZDEEE YAt FEED GUIDE COVER (L)
46 $41237001 1 hr—yyxsdq COVER SUPPORT STAND
47 062670512 1|+ ~2357-80%5 SCREW, PAN SM3.57-40X5
48 025060232 2lES¥HxF a6 WASHER, PLAIN M6
49 017761412 2|4KI +5.95X14 BOLT,SM 5.95X14
50 017680512 2|#n ra37xs BOLT, SM 4.37X5
51 153035000 Ay FT7z0 b PRESSER ARM FELT
52 017680512 2|#n ra37xs BOLT, SM 4.37X5
53 $41352001 244 T TS5 448331(P=1) WORK CLAMP PRESSER BLANK 433-1(P=1)
54 541354001 2|2 y1455>44331(P=1) |FEED PLATE BLANK 433-1(P=1)
<#*7%a>n—/OPTION PARTS >
53 $41353001 2|4 T TS5 44332(P=15) WORK CLAMP PRESSER BLANK 433-2 (P=1.5)
54 $41355001 2l v Y1455 44332(P=15) |FEED PLATE BLANK 433-2(P=115)
118-Z230-202
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D.#I L4 Bif% /Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme de
leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

N 5
’

<B430E>
=2
@7 ’ ”"‘g
118-230-204

E . R34 B3R/ Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
Mecanismo del limpiador de hilo

11-3

<B430E> <B431E. B433E>
l(l;m 15-1 16-2 15-2
b

J

A

118-Z30-405
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D . b4 MR / Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme de

leveur du ninceur / Mecanismo del levantador de ménsula de trabaio
REF.NO. CODE [qTy B A4 NAME OF PARTS RM

1 $37961001 1lysoa LINK A

2 $37962001 1|y LINK B

3 $37963001 1lurac LINK C

4 $37964001 1lursvoa LINK SHAFT A

5 $37965001 1lyroo8 LINK SHAFT B

6 $37966001 1lurrssc LINK SHAFT C

7 $37967001 1lurso90 LINK SHAFT D

8 100281001 | 6|¥#H % WASHER

9 537968001 | 6|zxrv7ros SNAP PIN

10 519662001 | 2|zrv7E>S SNAP PIN

12 $37970050 | 1|9 T1x3amxzn BUSH FOR PRESSER PLATE

13 014680622 | 1|7F rA2Ta374%K3 SET SCREW, SOCKET (CP) M4.37
15 $37971001 1e>vaq SENSOR MOUNT

16 062680612 | 1|3 ~2437-40x6 SCREW, PAN SM4.37-40X6

17 $37972001 Heronosrs SENSOR PERCEIVE PLATE

18 018300636 |  1{7+ 4 +3x6 BOLT, SOCKET M3X6

19 $37973001 tlorvsrrrnyras SOLENOID SETTING PLATE

20 106629002 | 4|v xxva37 SCREW, SM4.37

21 100645003 | 4|¥#Hx WASHER

22 $37974000 | 1|A#TFPHrREYN-TA4 PRESSER BAR LIFTER LEVER RUBBER
23 013781012 | 2|rx 26357 %3 SET SCREW, (CP) SM6.35
<B430E>

11-1 $37969001 1A4T1% PRESSER PLATE

14 $10105001 1lusseronz SPRING

<B431E>

11-2 $41231001 14412431 PRESSER PLATE, 431

14 $10105001 1yroeryrz SPRING

<B433E>

11-3 $41238001 14T 12L PRESSER PLATE, L

14 $40926001 IDPLEI LY SPRING B

24 541239001 | 2|7>r1v212 GUIDE SHAFT, 12

25 018501036 | 2|7+ % r5x10 BOLT, SOCKET M5X10

26 $S10103001 2lFE-nJyva BALL BUSH

27 048200142 | 2|rx7v23amc0 RETAINING RING, C20

118-230-204
E. %A1 B9{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
o del limpiador de hilo
REF.NO. CODE |qTv B A1 NAME OF PARTS RM

1 $38023001 R T 1A THREAD WIPER DRIVING LEVER
2 152822001 1lm1n-v4 THREAD WIPER SHAFT

3 0257702321 1lesv¥#HxFave3s WASHER, PLAIN M 6.35

4 048040342 | 1|k x7Ea RETAINING RING, E4

5 014680622 | 1|7+ r2xxva379K: SET SCREW, SOCKET (CP) SM4.37
6 $38024001 1lmen—nvrss THREAD WIPER ROD SHAFT

7 $38025001 1lm4n—nvrss THREAD WIPER ROD ASSY

8 014680622 | 1|7+t 2xvas7o %2 SET SCREW, SOCKET (CP) SM4.37
9 048060342 | 1|k x7E6 RETAINING RING, E6

10 116629001 | 2|¥#x WASHER

11 152823001 1718=-m7s2 THREAD WIPER ARM ASSY

12 048030342 [ 1|k x7E3 RETAINING RING, E3

13 152827009 | 1|t1rxues OIL CAP

14 014710522 | 1|7+ r 232 Va762 %3 SET SCREW, SOCKET (CP) M4.76
17 025350132 | 1|es¥#Hzxvany WASHER, PLAIN S 3.5
<B430E>

11 152823001 171 n=-m5s2 THREAD WIPER ARM ASSY

15-1 156206001 1|7 1s¢=-a THREAD WIPER (A)

16-1 062670512 | 1|+ ~a357-40x5 SCREW, PAN SM3.57-40X5
<B431E>

11 541284001 174n-m5sz THREAD WIPER ARM ASSY

15-2 500926101 710 9-9-¢ FINGER GUARD

16-2 062670512 |  1|+~2357-40x5 SCREW, PAN M3.57-40X5
<B433E>

11 152823001 17 15=n772 THREAD WIPER ARM ASSY

15-2 S00926101 11714 -H-F FINGER GUARD

16-2 062670512 | 1|+ ~2357-40x5 SCREW, PAN M3.57-40X5

118-230-405
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. FHR31% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur/
Mecanismo del eje inferior

15 16 17

118-Z30-305




F. T#h% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur /
Mecanismo del eje inferior

REF.NO. CODE Q'TY ErxAt NAME OF PARTS RMY
1 141786001 HNo5ronvEdL 2y CRANK ROD STUD SCREW
2 100090004 1+ +714 NUT, SM7.14
3 014680622 HPHbEXX28377 K3 SET SCREW, SOCKET (CP) SM4.37
4 152245001 1Havroxy ROCK GEAR
5 537978051 HERAPE R &3/ ROCK GEAR SHAFT
6 181995001 ey bhs3-23 SET SCREW COLLAR ASSY
6-1 101706001 21 A 3635 SET SCREW, SM6.35
7 014760622 1|7+ b+ 42595 SET SCREW, SOCKET (CP) SM5.95
8 537979101 Hoarvo9s LOWER SHAFT ASSY
9 537981051 PR LOWER SHAFT BUSH
10 014760622 1|7+ b xx2595 SET SCREW, SOCKET (CP) SM5.95
1" 152678001 M hvFanevsy SHUTTLE HOOK ADJUST STUD
12 081003670 1oy > 7pPw3 O RING, PW3
13 S03704002 1Nevths-72 SET SCREW COLLAR ASSY
13-1 014770622 2(7PF b AXT6357 K3 SET SCREW, SOCKET (CP) SM6.35
14 X 1NAxH22193 SHUTTLE RACE BASE ASSY
14-1 P HEE A& SHUTTLE RACE BASE
14-2 502429101 L B G o | SHUTTLE RACE THREAD GUIDE
14-3 062660412 2|}~ 1318-40X4 SCREW, PAN SM3.18-40X4
14-4 152683001 VIEE R AL LARGE SHUTTLE HOOK SET CLAW
14-5 152684101 2% A= UV SPRING
14-6 402887001 2{¥7% 232 WASHER, 3.2
14-7 062660712 2|3~ 11318-40X7 SCREW, PAN SM3.18-40X7
14-8 153050000 2 ANTRATING SHUTTLE RACE BASE FELT
14-9 502877000 2|7 3 EE4x4 WICK 4X4 (L =350)
15 014760622 1P+ b x%U595 SET SCREW, SOCKET (CP) SM5.95
16 152678001 1hvwFanevsys SHUTTLE HOOK ADJUST STUD
17 081003670 1oV > JprwW3 O RING, PW3
18 048080342 1| x77E8 RETAINING RING, E8
19 152681201 1EF 18- DRIVER
20 018501422 1|7+ K b5xia BOLT, SOCKET M5X14
21 X R A LARGE SHUTTLE HOOK
22 X 1FrHha~ INNER ROTARY HOOK
23 120438001 1Navvrer DOWEL PIN
24 159610201 1|REL =27 3A BOBBIN CASE ASSY (A)
2441 154339001 HREr—-2F3a0 2% TENSION SPRING
24-2 154341001 NKEL =232 33 SCREW
24-3 159612001 Ll Ao B DA T BOBBIN TENSION SPRING
25 159613001 1#E> BOBBIN

118-Z30-305



. w5 /mMAABAR / Lubrication / Schmierung / Lubrification / Lubricacién

32

§—17
5 441210 @—9

37 36 35

118-Z30-350
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G . ¥t EMR / Lubrication / Schmierung / Lubrification / Lubricacion

-18-

REF.NO. CODE |qTY B XA NAME OF PARTS RM
1 152948001 AT KY bV F OILWINDOW
2 S07333001 |12 FI81 TS OIL FEEDING PIPE (S)
3 S07456000 1lez=Fa2-7 OIL TUBE (L = 160)
4 148738000 1H73EcE WICK
5 107149001 17z b FELT
6 $37983001 P EZEFLES & b WICK SUPPORT
7 062680612 1|3 ~34.37-40X6 SCREW, PAN SM4.37-40X6
8 025680232 1eSYHExFLI437 WASHER, PLAIN SM4.37
9 028680242 14824 #H %2-437 WASHER, SPRING 2 SM4.37
10 510478000 1oy E*amarznt FELT
1 $34986000 1le=nFa-7F OILTUBE (L= 135)
12 153920001 117 2 £E4x4 WICK 4X4 (L = 300)
13 107149001 1z b FELT
14 $21527001 1|7 ExFarayyI WICK SUPPORT
15 510162201 MAVE SrA-E-0 & s WICK SUPPORT
16 060670512 1|/¢4 > K357-40X5 SCREW, BIND SM3.57-40X5
17 $37984000 1 [==9% 3= ) OILTUBE
18 $18093100 1|72 Ex4x4 WICK 4X4
19 153562001 1je>73k% FLAT WICK (L = 150)
20 151927001 AN EFEY CLUTCH FELT
21 104567001 1173y WICK SUPPORT
22 159565000 1] 3 £E2.5X150 WICK (L = 150)
23 $37985000 AL TFHFIINEb FELT
24 $37986000 1lez=nsa-7 OIL TUBE
25 $18093100 1|7 2 Ex4x4 WICK 4X4
26 145547001 1|Fa-Fr0y TUBE HOLDER
27 062670512 1|+~ 2357-40X5 SCREW, PAN SM3.57-40X5
28 $37987001 IPE L E SRR b FELT SUPPORT
29 $37988000 1o82o2%2927Ib FELT
30 062680612 1] ~204.37-40X%6 SCREW, PAN SM4.37-40X6
31 $09043000 {7zt FELT
32 152948001 HEEPT VAN A OILWINDOW
34 $34983000 1le=nFra-7F OILTUBE (L= 160)
35 $34986000 1|z a-7F OILTUBE (L= 135)
36 $34982000 1= Fa-7 OILTUBE (L=70)
37 153920001 1|7 3 Ex4x4 WICK 4X4 (L = 300)
38 152969001 1|la-FyYH4IHhR CORD SUPPORT
39 062670512 1|7~ 22357-40X5 SCREW, PAN SM3.57-40X5
40 148738000 1|73E%® WICK
41 148738000 1f73E%® WICK
42 152956001 1|7 3 £x4x4 WICK 4X4 (L = 500)
44 228475000 3|5V Vit F1.9%80 BINDER

118-Z30-350



H. %l 2 Bk / Threading mechanism / Fadenfihrun
Mecanismo del enhebrado

gsvorrichtung / Mécanisme de I'enfilage /

. g ———23
@A

<ATa 1OPTION>

- F—31
. 28 _@ %%—30
J I

=l

: <FZ LAYV R/ DENIM <#83 / ORDINARY
KNITTED MATERIALS > MATERIALS>
25-1 5-2
118-230-401
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H . %l > B{% / Threading mechanism / Fadenfihrungsvorrichtung / Mécanisme de |'enfilage /

Mecanismo del enhebrado
REF.NO. CODE |qQ'TY ELAAq NAME OF PARTS RM
1 152869001 1H7P—Lqb3F ARM THREAD GUIDE
2 062710612 1|+~ 0476-32%6 SCREW, PAN SM4.76-32X6
3 152870001 17—4Lq1 by ARM THREAD GUIDE
4 062670612 1|#~2357-40%6 SCREW, PAN SM3.57-40X6
5 113316001 1 7—bLtbPora ARM THREAD GUIDE
6 060670612 1754 > K357-40X6 SCREW, BIND SM3.57-40X6
7 159224001 1HP—nv1bny ARM THREAD GUIDE
8 152872001 HrrFamode TENSION BRACKET
9 114294001 1lov> o ORING
10 * I ESNUIAE: SPRING
11 100400000 e branrxes PIN
12 100398001 11 rFanvEy TENSION STUD
13 100136001 11 rFamorv L TENSION NUT
14 % e rFan o TENSION SPRING
15 159805001 1A rFa9o9544T TENSION DISC PRESSER
16 145446001 2[4 rFaAH Y5 TENSION DISC
17 100402004 1| k22357 SET SCREW, SM3.57
18 103950003 1| rx%T595 SET SCREW, SM5.95
19 115186001 1oaqrFanvEy MAIN THREAD TENSION STUD
20 100136001 14 rFamorvt TENSION NUT
21 115188001 1ozq rFay K TENSION SPRING
22 145446001 214 bFIAHIYS TENSION DISC
23 152889001 13vxqbny THREAD RETAINER
24 062670612 2|+~ 357-40%6 SCREW, PAN SM3.57-40X6
26 152891001 1N ESA2NDT b TLH A NEEDLE BAR BUSH (D) THREAD GUIDE
<#*7 3% 3>/n—J/OPTION PARTS >
27 152881001 MlzxL15132 NEEDLE COOLER ASSY
28 014680622 1|7+ 225837743 SET SCREW, SOCKET (CP) SM4.37
29 152883000 17T +8xi55 FELT 8X15.5
30 152884001 1zxL11bay NEEDLE COOLER THREAD GUIDE
31 062670412 1]+ ~20357-40x4 SCREW, PAN SM3.57-40X4
<F = L. A1)+ X F/FORDENIM, KNITTED MATERIALS >
25-1 | 152890001 | 1|huky 1 7o+ 1A | NEEDLE BAR THREAD GUIDE (A)
<% fIR F3/FOR ORDINARY MATERIALS >
25-2 $41222001 1|A\UFESS P+ 18B NEEDLE BAR THREAD GUIDE (B)
118-230-401
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J. %#B3{R / Bobbin winder mechanism / Spuler / Mécanisme du bobineur/Mecanismo del
devanador de la canilla

?——2
&4

1-25
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J. #¥M% / Bobbin winder mechanism/ Spuler / Mécanisme du bobineur/Mecanismo del
devanadorde la canilla

-22-

REF.NO CODE |QTY EL A1 NAME OF PARTS RM
1-1 §37991009 | 1|97 7% TOP COVER
1-2 $37992000 | 1|1 rv%95 BOBBIN WINDER ARM
1-3 $37993000 | 1|1 z/cx PLATE SPRING
1-4 048100142 | 1|rx7v73mci0 RETAINING RING, C10
1-5 §37994001 | 1|1 rvxv ATy BOBBIN WINDER CLAW STUD
1-6 $37995001 | 1|#E>A4I BOBBIN PRESSER
1-7 014679320 | 1|7* hx3U3577%3 SET SCREW, SOCKET (CP) M3.57
1-8 $37996001 | 1|1 rvxv BOBBIN WINDER CLAW
1-9 014680622 | 1|77 rx%94377%3 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 | 1|k x7€s RETAINING RING, E5
1-11 $37997001 | 1|1 rvxvs BOBBIN WINDER SHAFT
1-12 154528001 | 1|1 rv%o07 BOBBIN WINDER WHEEL
1-13 120448001 | 1|347 RUBBER RING
1-14 120990001 | 2|7aww* b x 2437 SET SCREW, SM4.37
1-15 $10174000 | 1[xavar1s DUST GUARD PLATE
1-16 $37998001 | 1|1 rvxu 7z SPRING
1-17 152938001 | 1|x 2 KNIFE
1-18 062680512 | 1|+ ~2437-40%5 SCREW, PAN SM4.37-40X5
1-19 159574101 | 1|1 rF 3o o %Y TENSION STUD
1-20 100136001 | 1|1 rF39v3+ v TENSION NUT
1-21 144110001 | 1|vsn—nqrFam vz THREAD TENSION ADJUST SPRING
1-22 145446001 | 2|1 rxavees TENSION DISC
1-23 144105000 | 1|FavorzsTyhiz FLANGE WASHER, TENSION SPRING
1-24 021680202 | 1|+ r2v2437 NUT, 2 SM4.37
1-25 141590001 | 1|1 b b v THREADING BAR (U)
1-26 100022004 | 2|+ k595 NUT, SM5.95
1-27 025680232 | 1|e5>##3F 19437 WAGSHER, PLAIN SM4.37
2 062681212 | 2|3 ~a437-a0x12 SCREW, PAN SM4.37-40X12
3 062680812 | 1|+ ~21437-a0x8 SCREW, PAN SM4.37-40X8
4 025680232 | 3|esvsizFarazr WASHER, PLAIN SM4.37
5 $10176000 | 1|1 rvx7-V BOBBIN WINDER PULLEY
6 014760622 | 2|7+ rxxUs95 SET SCREW, SOCKET (CP) SM5.95
O
118-230-402



g /Mécanisme de

K. R Bk / Thread trimmer mechanism / Fadenabschneidevorrichtun

coupe-fil/ Mecanismo de la cortadura de hiros

118-Z30-403 )
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K. %1V B3k / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de
coupe-fil / Mecanismo de la cortadura de hiros

REFNO. | CODE [aTv T NAME OF PARTS
1 538001001 | 1] kU4 THREAD TRIMMER CAM
2 014770622 | 2|7+t x% Y6352 % 3 SET SCREW, SOCKET (CP) SM6.35
3 538002001 | 1|vL/1KruUvs 1 SOLENOID SET PLATE
a 060680712 | 2|51 > Ka37-a0x7 SCREW, BIND SM4.37-40X7
5 154599000 | 1|vL/f ks oa: SOLENOID CUSHION
6 502652001 | 1|52 WASHER
7 523836001 | 1|vL /1 KL/S—3 SOLENOID LEVER ASSY
7-1 S02654001 | 1|vL /1 KL SOLENOID LEVER
7-2 014680622 | 1|7+t x % a377 %3 SET SCREW, SOCKET (CP) SM4.37
8 $38003001 | 1|7 Ko L/i—3 oL PUSHING LEVER DRIVING LEVER
9 145478101 | 1]5>%va7s SHOULDER SCREW, SM4.76
10 $38004001 | 1% KL /S— 2 k¥/s (7 — %> 1) | DRIVING LEVER STOPPER (MARK1)
10 $38004002 | 1|4 KL /S— 2 kv (5 - %>2) | DRIVING LEVER STOPPER (MARK2)
10 $38004003 | 1|4 K%L /-2 kYN (7 ~#%2>3) |DRIVING LEVER STOPPER (MARK3)
1 018681022 | 2|7+ #. ta37x10 BOLT, SOCKET $M4.37X10
12 025680132 | 2|e5#%H% 39437 WASHER, PLAIN § 4.37
13 159905001 | 1[hxX1F3mtviy ADJUST SCREW
1 106147002 | 1|+ k794 NUT, SM7.94
_ |15 538005001 | 1|7 KoL —Tor 1Ty DRIVING LEVER SHAFT
16 231071001 | 1| zu8x15 BUSH 8X15
17 117934009 | 1{x2 5> OIL CAP
18 $10189001 | 1|7 km o EFussx SPRING
19 048070342 | 2|k x7e7 RETAINING RING, E7
20 154596000 | 1|1 h*yUnaLss—2vvas  |CUSHION
21 538006001 | 1|1 h%UsKSLs-523 THREAD TRIMMER DRIVING LEVER ASSY
21-1 538007001 | 1|1 hxusEHLc— THREAD TRIMMER DRIVING LEVER
21-2 153597001 | 1[s a1 tysens- LOWER THREAD RETAINER COLLAR
21-3 $30033001 | 14> %357 SHOULDER SCREW, SM3.57
21-4 148813001 | 2|## WASHER
215 106129002 | 1|+ k357 NUT, SM3.57
216 028350242 | 1|/ ¥#%235 WASHER, SPRING 2-3.5
22 014770622 | 1|7+ k236355 %3 SET SCREW, SOCKET (CP) SM6.35
23 502354001 | 1|svv¥rs>zavs STUD SCREW (B)
24 100022005 | 1|+ k595 NUT, SM5.95
25 538008001 | 1|1 rxuOv ks THREAD TRIMMER ROD ASSY
25-1 $38009001 [ 1|1 r%umvE THREAD TRIMMER ROD
25-2 S07512001 | 1|svv%7Rr73 ROUND JOINT (R) ASSY
25-3 100022005 | 1]+ k595 NUT, SM5.95
O |26 110233001 | 1|#>2a7s STUD SCREW 4.76
27 110161004 | 1|+ ra7e NUT, SM4.76
28 109893002 | 1|¥#% WASHER
29 538010001 | 1|1 k% uLsc— THREAD TRIMIMER LEVER
30 510195001 | 1[4 k% uLss—3s LEVER SHAFT
31 110367001 | 1[## % WASHER, PLAIN SPECIAL 8
32 048060342 | 1|+ 7Ee RETAINING RING, E6
33 014760622 | 1|7# L x% 595 SET SCREW, SOCKET (CP) SM5.95
34 538011001 | 1|1 k% UEFIssR THREAD TRIMMER RETURN SPRING
35 158940001 | 1[rczns SPRING HOOK
36 110233001 | 1|s> 23476 STUD SCREW 4.76
37 110161004 | 1|+v ra7e NUT, SM4.76
38 153484001 |  1|% #3476 WASHER, PLAIN SM4.76
39 025680232 | 1|eS##HxFavass WASHER, PLAIN $M4.37
40 538012001 | 1[LohiLis—s3 CONNECTING ROD LEVER ASSY
a1 510202101 | 1|Lensis—vs CONNECTING ROD LEVER SHAFT
42 014680422 | 1|7+ xzva379%3 SET SCREW, SOCKET (CP) SM4.37
43 $38015001 | 1|nu 12 NEEDLE PLATE
a4 $38016001 | 1|1 kxuLoa> THREAD TRIMMER CONNECTING ROD
46 510208001 WA EINDLYT=04 WASHERT=0.4

118-Z30-403
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K. %t B{® / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil / Mecanismo de la cortadura de hiros

118-Z230-403
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K. %t B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil/ Mecanismo de la cortadura de hiros

-26-

REF.NO. CODE__ |QTy ErAq NAME OF PARTS RM
46 510208002 1A RINDLY T=05 WASHERT=0.5
46 510208003 1A RINALY T=06 WASHERT=0.6
a7 $00705001 | 1[4 Knns - MOVABLE COLLAR
48 $10209101 | 1| x %437 SCREW 4.37
49 $10210101 | 1[az1n FIXED KNIFE
50 111140002 | 2|vxx <238 SCREW, SM2.38
51 100032004 | 2|%35* 2437 SCREW, FLAT SM4.37
52 153208002 | 2|¥x %437 SCREW, SM4.37
53 X HGVREEE. NEEDLE HOLE PLATE
54 100360003 | 2|%35 %238 SCREW, FLAT SM2.38
55 228475000 | 1|4V v o/5> K1.9x80 BINDER
<B430E,B433E>
45 | $10205001 | 1|1 Kkw/ns 3 | MOVABLE KNIFE ASSY
<B431E>
a5 $40934001 | 1|1 KkonLy 3 MOVABLE KNIFE (L) ASSY
I
118-30-403



L. ¥ X B{% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /
Mecanismo de la mordaza para hilo

118-230-406
M. §tH{uBE+&H23/® / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

118-230-501



—_———

L. k¥ % BIR / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil /
Mecanismo de la mordaza para hilo

REF.NO. CODE [qTy ErAq NAME OF PARTS RV

1 $38031001 | 1|sranxnvk TENSION RELEASE ROD

2 145478101 | 2|4> %2476 SHOULDER SCREW, SM4.76

3 $38032001 | 1[4 ramxLsc— TENSION RELEASE LEVER

4 145474101 | 1|r4x7sLc-vp PRESSER BAR LIFTER LEVER SHAFT

5 $01998001 | 1|7Pavv* 3357 SET SCREW, SM3.57

6 $38033001 | 1|n35-13 COLLAR 13

7 048040342 | 2|+ x JEa RETAINING RING, E4

8 109763002 | 1| #x WASHER

9 145475101 | 1|+ 9T 74L/0—s5% SPRING

10 $31006001 | 1[##z7s52 PRESSER BAR LIFTER LEVER

11 062351216 | 1{#~235x12 SCREW, PAN M3.5X 12

12 102707001 | 1|9 #x WASHER

13 $31952001 | 1|4z 7rs5>4 PRESSER BAR LIFTER CRANK

14 $10239001 | 1|1 ranxsxs TENSION RELEASE BAR

118-230-406
M. §HEHH2ERIIR / Synchronizer / Synchronisator / Synchronisateur /Sincronizador
REF.NO. CODE__ |qQ7TY £ X1 NAME OF PARTS RVY

1 $38072101 | 1[>>snrr44 3 SYNCRONIZER ASSY

2 062400806 | 2|+ ~J4xs SCREW, PAN M4X8

3 $38080001 | 1(nussvswsss NEEDLE DOWN MAGNET ASSY

4 $38082001 | 2[numrssvssz NEEDLE UP MAGNET ASSY

5 062681412 | 3|+ ~2437-q0x14 SCREW, PAN SM4.37-40X14

6 025680132 | 3|eS>¥#x> a3y WASHER, PLAIN S 4.37

118-230-501
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N1. 2> hA—JKy 2 2R/ Control box mechanism / Schaltkasten / Mécanisme du

boitier de controle / Mecanismo de la caja de controles

<B430E . B433E>
[<Ba30E >

—===

[

1-11—4-‘-1-11-3

\l ______ — N e e — -

<37 200,220V /
THREE-PHASE 200V, 220V > 4-2 6

<3V 415v,380V /
THREE-PHASE 415V.380v> § -3

<F )9 220V,230V /
SINGLE-PHASE 220V 230V >

<& /') 230V / SINGLE-PHASE 230V>

%‘;@?—4-1
Lo )

118-Z230-502



N1. 23> bhR—JKy 7 XBR/ Control box mechanism /Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles
| REF.NO. CODE  |qQ7y| EoAq NAME OF PARTS [RM
<B430E,B433E>
1 $38087009 L VA & A BOX ASSY
1-1 $38088009 1705 %y 92 POWER SUPPLY BOX
1-2 $38089009 IR NAVEL T MAIN P.C. BOARD MOUNTING PLATE
1-3 $38090009 IREIAWPY T P PANEL MOUNTING ASSY
1-4 $38093000 1a-FA4T14 CORD PRESSER PLATE
1-5 0A5401206 | 2|++~+4#% = ax1208 SCREW, PAN (WASHER) M4X35DB
1-6 $38094100 1loc77o%-4243 DC FAN MOTOR ASSY
1-7 0A5403506 | 2|++~#4 = ax3sp8 SCREW, PAN (WASHER) M4X35DB
1-8 0AS5400806 | 1|++~4# % 3 axsps SCREW, PAN (WASHER) M4X8DB
1-9 0A5401206 | 1|+ ~+#% 3ax1208 SCREW, PAN (WASHER) M4X35DB
1-10 021400206 | 4|29 23V ra NUT, 2 M4
1-11 $38095001 BT P NPT POWER SUPPLY CIRCUIT BOARD ASSY
1-11-1 $38200000 2 (MOSFET25K 1938 MOSFET25K 1938
1-11-2 232384001 1{s7 7 v /\DsSA362MA SURGE ABSORBER
1-11-3 $38201000 2|5y 2 2 v14pa71 VARISTOR
1-11-4 S08030000 2|GE 21— Xs5AFB G FUSE (5AFB)
1-11-5 157219000 2|HE1—-X5AD FUSE 5A-D
1-12 $38102001 | REIENIOP PANEL CIRCUIT BOARD ASSY
1-12-1 $30260002 3{swor1-100 SWDP1-100
1-12-2 530260003 1{swDP1-100 SWDP1-100
1-12-3 U16693000 | 1|pIPx 1Y ¥Dss808-1 DIP SWITCH:DSS808-1
1-12-4 $30280000 1|7 ¥ —PKB24SPC36 BUZZER PKB24SPC36
1-12-5 $38104000 1T > 22— FEVQVEMFO1 ENCODER EVQVEMFO1
1-13 $02907000 IPER DIAL
1-14 $38105000 1|7 rswa—-K4 3 FOOT SW CORD ASSY
1-15 $38106000 Hnzisr—Insz PANEL CABLE ASSY
1-16 $38107000 1er¥35>4>a-F CONTROL POWER SUPPLY CORD
1-17 $38108000 1By S Y MOTOR POWER SUPPLY CORD
1-18 $38109000 /- rFosra—k GATE POWER SUPPLY CORD
1-19 $38110000 1|PERT - F PER CORD
1-20 $11949000 23467y oa RUBBER BUSH
1-21 $00554000 6|4 & — reNs SUPPORT 6NS
1-22 $38111000 114K — r6S SUPPORT 6S
1-23 0A4300605 | 4|++~+%% 33x6DA SCREW, PAN (WASHER) M3X6DA
1-24 150357001 1la-rks5>713 CORD CLAMP (13-L)
1-25 $09141000 2la-Fro52716L CORD CLAMP (16-L)
1-26 008400604 2|1+ F5>224xe SCREW, TRUSS M4X6
1-27 $38116000 e PP A FRAGMENT PROTECTOR NET
10 $38131000 1|PROME—% % 3 PROM MOTOR ASSY
10-1 $38143000 1]CMOSLSI127C512 CMOSLSI27C512
11 228475000 8l vy K1.9x80 BINDER
12 $16568000 1[3%9%3191-03R1 CONNECTOR (3191-03R1)
<B430E>
9 $38130000 1[PROME T ¥3 32 PROM CONTROL ASSY
9-1 $38143000 1|cmosLsi27¢s12 CMOSLSI27C512
118-Z30-502
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N1.

boitier de contréle / Mecanismo de la caja de controles

a2 hA—ILKy 7 A&/ Control box mechanism / Schaltkasten / Mécanisme du

<B430E . B433E>
<B430E>

p——

1-26

1-3-@®

\
o 0]
Dhg 2 I

I
I
| 8 1-12-1]
| ﬁ%ﬂf |
l

-12-5 1-12-3 )

1
N — — —_—— p—

T

1-23

1-15

<3V 200v,220V /
THREE-PHASE 200V,220V >

4-2

<3/ 415v,380V /

THREE-PHASE 415V.380V> 4 -3

<& ) 220V.230V /
SINGLE-PHASE 220V,230V>

i) 4-1
2-4FF -

e

<% /°/r9 230V / SINGLE-PHASE 230v>

%4@?4-1
=T,

-31-
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N1. 2> brB—-LKy 7 Z2MFR/Control box mechanism / Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles
REFNO. | cobE  [qrv| ErAq | NAME OF PARTS [Rm
<B430E,B433E>
<KUY IA3JIFORPOWERSUPPLY BOX ASSY (A)>
<> v J200V,220V/THREE-PHASE 200V,220V >
2-1 $38112001 1|74/ swo 3a POWER SUPPLY SW ASSY (A)
31 $38121000 HE—s2r5r-Insz MOTOR CABLE
4-1 $38123000 1]aciNa x5 4 3 ACIN CONNECTOR ASSY
<Fw 7 XV B3 JIFORPOWER SUPPLY BOX ASSY (B)>
<% >/ 77 100V/SINGLE-PHASE 100V >
2-2 $38114000 17> 4>swo 8 POWER SUPPLY SW ASSY (B)
3-1 $38121000 1E-85-Insz MOTOR CABLE
4-2 $38124000 1A>Ho b5 2B 3 CONVERTION TRANSFORMER (B) ASSY
5 052501205 | 4|#~2/5xE55x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 | 42524 +s NUT, 2 M5
7 025050235 | 4|eS5¥4xFams WASHER, PLAIN M 5
<Ay 22U 1C1,C237/FORPOWER SUPPLY BOX ASSY (C1), (C2)>
<¥ v 7415V, 380V/THREE-PHASE 415V, 380V >
2-3 $38117000 1Fo4rswo 3¢ POWER SUPPLY SW ASSY (C)
3-1 $38121000 1NE=%45—-Fnsz MOTOR CABLE
4-3 $38127000 B P PP (N CONVERTION TRANSFORMER (C) ASSY
5 052501205 | 4|3 ~2/8xE55x12 SCREW, PAN (S/P WASHER) M5X 12
6 021500205 4|22+ +5 NUT, 2 M5
7 025050235 | 4{eSH##H3xFams WASHER, PLAIN M 5
<® w7 Y% 2D3AI/FORPOWER SUPPLY BOX ASSY (D)>
<% 1V 7220V, 230V/SINGLE-PHASE 220V, 230V >
2-4 $38112002 1|75 swo 3a POWER SUPPLY SW ASSY (A)
3-1 $38121000 HE—sr-Fns2 MOTOR CABLE
4-1 $38123000 tlacNnax o273 ACIN CONNECTOR ASSY
<Ay 72V Y IE3I/FORPOWER SUPPLY BOX ASSY (E)>
< > v ) 400V/THREE-PHASE 400V >
2-5 $38120000 1|74 INa- FE POWER SUPPLY IN CORD (E)
3-2 $38122000 1E-245~-FNEY 3 MOTOR CABLE (E) ASSY
4-3 538127000 1N ho bSR3 CONVERTION TRANSFORMER (C) ASSY
5 052501205 4|3 ~axzES55x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 41292 +Y +s NUT, 2 M5
7 025050235 4leS¥HxFamys WASHER, PLAIN M 5
<HKwy U XYY IF37/FOR POWER SUPPLY BOX ASSY (F)>
<& >/ ) 230V/SINGLE-PHASE 230V >
2-6 $38113000 174 IiNna— KA POWER SUPPLY IN CORD (A)
3-2 $38122000 1| BE—25—FNEY 2 MOTOR CABLE (E) ASSY
4-1 $38123000 HACINO X729 3 ACIN CONNECTOR ASSY
7 > & > IPOWER SOURCE - K/CODE EAA NAME OF PARTS
¥ > v 7 /THREE-PHASE . . = POWER SUPPLY
200V,220V $38192009 Ry o227 3IA BOX ASSY (A)
& >/ 77 ISINGLE-PHASE . . = POWER SUPPLY
100V $38193009 Ty xAvgs 3 BOX ASSY (B)
% > 7 ITHREE-PHASE FyAvhos POWER SUPPLY
415v 538194009 C1 BOX ASSY (C1)
# >V ) ITHREE-PHASE DR S Ay B A POWER SUPPLY
380V $38210009 C2 BOX ASSY (C2)
% > 77 ISINGLE-PHASE . . : POWER SUPPLY
220V, 230V $38195009 Ry 2AUH 3D BOX ASSY (D)
Y > v 3 /THREE-PHASE . . = POWER SUPPLY
400V $38196009 Ky PAVr9y IE BOX ASSY (E)
% 2 7] SINGLE-PHASE . . S POWER SUPPLY
230V $38173009 Ky RAVY Y IF BOX ASSY (F)
| | | !
118-Z30-502

-32-



N2, 3> kO—JEy 7 2R/ Control box mechanism/ Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles

<B431E>

——— —— — — — —

<372 200,220V / <& ,%%2 100V / SINGLE-PHASE 100V> <3V 415V,380V / ®— B
THREE-PHASE 200V,220V > 4 -2 6 THREE-PHASE 415V.,380V > 4 -3 P 7

2-1

G L
‘ = < = >

e T

<5 )9 220V.230V/ <3/ 400V / THREE-PHASE 400V> E <% ') 230V / SINGLE-PHASE 230V >
1

SINGLE-PHASE 220V.230V>
2 '6 ﬁ' 4 -]
>
3-2

118-230-502



N2. 2> kOA—JLKvy 2 ZBHR/Control box mechanism / Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles
REFNO. | CODE [qQ7TY| ELAq l NAME OF PARTS [RM

<B431E>

1 $41080009 1Ky 24317 2 BOX 431 ASSY

1-1 $38088009 PP L WA POWER SUPPLY BOX

1-2 $38089009 LI EEEFAVRNIE, & MAIN P.C. BOARD MOUNTING PLATE
1-3 $38090009 L E Y A NME A X7 A PANEL MOUNTING ASSY

1-4 $38093000 1a—-FAYIT 12 CORD PRESSER PLATE

1-5 0A5401206 2|+ F~H¥ 7 24X1208 SCREW, PAN (WASHER) M4X35DB
1-6 $38094000 1locoPrE—4223 DC FAN MOTOR ASSY

1-7 0AS5403506 2| + XY 24X35D8 SCREW, PAN (WASHER) M4X35DB
1-8 0A5400806 1|+ F+~XY¥ 7 34x8D8B SCREW, PAN (WASHER) M4X8DB

1-9 0A5401206 1| ++~H%¥%7 24xX12D8 SCREW, PAN (WASHER) M4X35DB
1-10 021400206 41224 b4 NUT, 2 M4

1-11 $38095001 2 P AV A POWER SUPPLY CIRCUIT BOARD ASSY
1-11-1 $38200000 2|MOSFET25K1938 MOSFET2SK1938

1-11-2 232384001 1|s7 7' /{DSA362MA SURGE ABSORBER

1-11-3 $38201000 2]/ A 2v14D471 VARISTOR

1-11-4 S08030000 2|{GE 1 — X5AFB G FUSE (5AFB)

1-11-5 157219000 2l ea2-X5AD FUSE 5A-D

1-12 $38102001 L AT WX FASR 2] PANEL CIRCUIT BOARD ASSY

1-12-1 $30260002 3|swpDP1-100 SWDP1-100

1-12-2 $30260003 1|swDP1-100 SWDP1-100

1-12-3 U16693000 1|DIPR 1Y FDSS808-1 DIP SWITCH:DSS808-1

1-12-4 $30280000 1|74 —PKB24SPC36 BUZZER PKB24SPC36

1-12-5 $38104000 1|x > a— 4 EVQVEMFO1 ENCODER EVQVEMFO01

1-13 $02907000 1lv~sz DIAL

1-14 S41102000 1|7v rswa-Ka31 7 = FOOT SW CORD 431 ASSY

1-15 $38106000 1psxnsr—=ns 32 PANEL CABLE ASSY

1-16 $38107000 1fer¥35>4>a—-F CONTROL POWER SUPPLY CORD
1-17 $38108000 HWE—42F>42a-F MOTOR POWER SUPPLY CORD

1-18 $38109000 15— rForra-F GATE POWER SUPPLY CORD

1-19 538110000 1{PERT— K PER CORD

1-20 $11949000 2|47y RUBBER BUSH

1-21 $00554000 16{4 K — h6NS SUPPORT 6NS

1-22 $38111000 114K — b6S SUPPORT 6S

1-23 0A4300605 4|+ F~NY 2 33X6DA SCREW, PAN (WASHER) M3X6DA
1-24 150357001 1[a—-kKs5>713 CORD CLAMP (13-L)

1-25 S09141000 2(a-FK25>7F16L CORD CLAMP (16-L)

1-26 008400604 | 12|+ b5 2 24x6 SCREW, TRUSS M4X6

1-27 $38116000 1Ky oers FRAGMENT PROTECTOR NET

9 $41101000 1|PROMEr¥3 4317 3 PROM CONTROL 431 ASSY

9-1 $38143000 1]cmosLSI27¢512 CMOSLSI27C512

10 $38131000 1|PROME—-27 3 PROM MOTOR ASSY

10-1 $38143000 1|cmosLsI27¢512 CMOSLSI27C512

11 228475000 8|4 Vv yiKs F1.9X80 BINDER

12 $16568000 1|2 %%%3191-03R1 CONNECTOR (3191-03R1)

118-Z30-502
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N2. A2 +rA—-WKy 7 ZER/Control box mechanism / Schaltkasten / Mécanisme du
boitier de contrdle / Mecanismo de la caja de controles
<B431E>
{’_ \+ fl 1
Pl s :
l -1 )| l nl
\.r._.._ - [ { ) ~ ' I'B —
3 10 =
{’——_-L.\T i
P
| @ |
| 10-1
N — -
o “\
1-3

<3/ 200v,220V /
THREE-PHASE 200V 220V >

<3777 415V,380V /

THREE-PHASE 415V 380V > 4 -3

<& )2 220V.230V/
SINGLE-PHASE 220V,230V>

G

2.4
>

e

<% .')7 230V / SINGLE-PHASE 230v>

2-6 ‘4@4-1
(5, ]
T&

3-2
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N2. 2> bO—=JLKRy 7 ZB{FR/Control box mechanism /Schaltkasten / Mécanisme du

boitier de contréle / Mecanismo de la caja de controles

-36-

REFNO. | cobe [qiv| £ Aq | NAME OF PARTS [rRm
<B431E>
<Ky VAU IA3I/FORPOWERSUPPLY BOX ASSY (A)>
<t > v 200V,220V/THREE-PHASE 200V,220V >
2-1 S41099001 HFryoswasiav 3 POWER SUPPLY SW (431A) ASSY
3-1 $38121000 1E-2r-Fnsz MOTOR CABLE
4-1 $38123000 1jlaciNa %949 2 ACIN CONNECTOR ASSY
<Ky vy 3283 9/FORPOWERSUPPLY BOX ASSY (B)>
<X 2/ ) 100V/SINGLE-PHASE 100V >
2-2 $38114000 11745 sw7 3B POWER SUPPLY SW ASSY (B)
3-1 $38121000 1E-2r—-Fnsz MOTOR CABLE
4-2 $38124000 1A2h b5 287 3 CONVERTION TRANSFORMER (B) ASSY
5 052501205 419N/ ES55X12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 41224 bs NUT, 2 M5
7 025050235 dle5YHxFarys WASHER, PLAINM 5
<Ky ZAvr)Y 2C1,C2 3 9/FORPOWERSUPPLY BOX ASSY (C1),(C2)>
<t > v 7415V, 380V/THREE-PHASE 41 5V, 380V>
2-3 $38117000 1|F>orswy 3ic POWER SUPPLY SW ASSY (C)
3-1 $38121000 1E-27—-Fns3 MOTOR CABLE
4-3 $38127000 L B Pl - Yo CONVERTION TRANSFORMER (C) ASSY
5 052501205 4|+~ /8xES55X12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 4123+ b5 NUT, 2 M5
7 025050235 dleS>HHxFarys WASHER, PLAIN M 5
<Ky ZAVry4o DA I/FORPOWERSUPPLY BOX ASSY (D)>
<X > Y220V, 230V/SINGLE-PHASE 220V, 230V >
2-4 $41099002 1|7>4>swasiay 3 POWER SUPPLY SW (431A) ASSY
3-1 $38121000 HE—8r—Fnss MOTOR CABLE
4-1 $38123000 1|laciNa 7427 32 ACIN CONNECTOR ASSY
<Ay VAV IEII/FORPOWERSUPPLY BOX ASSY (E)>
<Y > v 5 400V/THREE-PHASE 400V >
2-5 $38120000 11F>4 > INO-KE POWER SUPPLY IN CORD (E)
3-2 $38122000 1NE-2r—FNEV 2 MOTOR CABLE (E) ASSY
4-3 $38127000 1A h bS5 RCY 3 CONVERTION TRANSFORMER (C) ASSY
5 052501205 419~/ ES55X12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 41239V b5 NUT, 2 M5
7 025050235 4iESH¥HxrFays WASHER, PLAIN M 5
<Ky U AV U IFIY/FORPOWER SUPPLY BOX ASSY (F)>
<& 1Y) 230V/SINGLE-PHASE 230V >
2-6 S41100000 1|F>4>INa3a POWER SUPPLY IN CORD (431A)
3-2 $38122000 1| E=—2—FNEY 3 MOTOR CABLE (E) ASSY
4-1 $38123000 tlacNa 2529 3 ACIN CONNECTOR ASSY
5 2 4 > IPOWER SOURCE d— F/CODE B XA NAME OF PARTS
4 > v 77 [THREE-PHASE ERs A OV Ry Rr AR POWER SUPPLY
200V,220V 541081009 431A BOX ASSY (431A)
# > %Y SINGLE-PHASE Ky Avhs 3 POWER SUPPLY
100V 541082009 431B BOX ASSY (431B)
# > 7 ITHREE-PHASE Ky 7Aooz POWER SUPPLY
415V 541083009 431C1 BOX ASSY (431C1)
Y > v 3 [THREE-PHASE ENRs A OV Ay Ry K POWER SUPPLY
380V 541084009 431C2 BOX ASSY (431C2)
2 > Y % [SINGLE-PHASE R SV Ay Ko A3 POWER SUPPLY
220V, 230V 541085009 431D BOX ASSY (431D)
Y > v 7 ITHREE-PHASE Ry 3 POWER SUPPLY
400V 541086009 431E BOX ASSY (431E)
4 > Y [SINGLE-PHASE Ky Avwthy 32 POWER SUPPLY
230V 541087009 431F BOX ASSY (431F)
| ] ] |
118-230-502




O
o

I’equipment en alimentation électrique / Mecanismo del equipo de alimentacion de

carriente

P . Wiy R / Power supply equipment mechanism / Stromversorgung / Mécanisme de

2> /v=2/OPTION PARTS>

30

118-Z30-515
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P. @WEESHAR / Power supply equipment mechanism / Stromversorgung / Mécanisme de
I'equipment en alimentation électrique / Mecanismo del equipo de alimentacién de

corrient
REF.NO. CODE Q'TY EL Ao NAME OF PARTS RM
1 $38134000 1WA E-aXT 3 X-PULSE MOTOR ASSY
2 $38136000 1WA E-—2YY 3 Y-PULSE MOTOR ASSY
3 018401222 8|7+ %) bax12 BOLT, SOCKET M4X12
4 552907000 2|a—- Kk d#10 CORD HOLDER (10N)
5 052400806 2|+ ~a/8xkESaxs SCREW, PAN (S/P WASHER) M4X8
7 062300412 4|4 ~23x4 SCREW, PAN M3X4
8 062300412 2|+ ~23xa SCREW, PAN M3X4
9 525907000 22— KR #9 CORD HOLDER (9N)
10 0A5401006 2|+ ~XH¥2 24X10D8 SCREW, PAN (WASHER) M4X10DB
1" 152969001 1Ma—-F4HIH2 CORD SUPPORT
12 062670512 1]+ ~2357-40X5 SCREW, PAN SM3.57-40X5
13-1 $38142000 1FH4TvL /1KY 3 PRESSER SOLENOQID ASSY
13-2 $38144000 HEEE U PIPEN 5] THREAD TRIMMING SOLENOID ASSY
13-3 $38146000 1|3 %7 #3191-04rR CONNECTOR 3191-04R
13-4 $38147000 1|=—-95F2-7J5 MARK TUBE §
14 004501003 4] +4 35 2a5X10 SCREW, FLAT M5X10
15 $38148000 17—zt 1 GROUND WIRE 1
16 $38145000 1|7—2¢€>2 GROUND WIRE 2
17 052400806 1|+ ~a/{%E54x8 SCREW, PAN (S/P WASHER) M4X8
<#*7 3 3>n—-Y/0OPTION PARTS >
30 $38048009 1oPEY IR 3 OPBOX ASSY
30-1 $38051000 1|oP%/S 2 3 OP CIRCUIT BOARD ASSY
30-1-1 $38056000 3|swiB-15LMP2 SWJB-15LMP2
30-2 $38053000 1oPEY 7 AN-% R OP BOX HARNESS
31 $00480000 2|a— Rk A #5 CORD HOLDER (5N)
32 062681012 3|+ ~20437-40X10 SCREW, PAN SM4.37-40X10 o2
<B430E,B433E>
6 $38137000 PRV T HEAD SENSOR ASSY
6-1 $38138000 1y Frerdxn—%2x HOME POSITION SENSOR X HARNESS
6-2 $38139000 1reFoeeyyn—x2 HOME POSITION SENSOR Y HARNESS
6-3 $38140000 19T 9Nn—%2 SEWING CLAMP SENSOR HARNESS
<B431E>
6 $41177000 1|ryTRva319 3 HEAD SENSOR 431 ASSY
6-1 $41178000 Nrosoto#xa31 73 HOME POSITION SENSOR X 431 ASSY
6-2 $41179000 1HrFeFrevya 23 HOME POSITION SENSOR Y 431 ASSY
6-3 $41180000 A9 HN—FR4317 1 SEWING CLAMP SENSOR HARNESS 431 ASSY
118-230-515
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Q. VU2 bEAREIR / Printed circuit board mechanism/ Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos

%—l-s
I-s—%
- [{)
1-2 —g i

118-230-518
R. BhH &%/ Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo
de la mesa de la mdquina

118-Z230-652
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Q. 7 AR/ Printed circuit board mechanism / Leiterplatten / Circuits imprimés /
Tableros de circuitos impresos
REF.NO. CODE Q'TY e XA NAME OF PARTS R
1 $38151001 Ao %1893 MAIN CIRCUIT BOARD ASSY
1-1 $38154000 4|8IPICSLAA390 BIPICSLA4390
1-2 $38155000 3|MOSFET25K 1306 MOSFET2SK 1306
1-3 $38164000 6 {MOSFET25K1937 MOSFET2SK 1937
1-4 $33849000 8|FRD7 L 1 D8LD20U FRD ARRAY D8LD20U
1-5 U32744000 1|DIPSwDSs708 DIP SWITCH:DSS708
1-6 0A4301005 | 27|+ ~%% 23X10DA SCREW, PAN (S/P WASHER) M3X10
118-230-518

R. B)HEBAR / Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo
de la mesa de la maquina

REF.NO. CODE Q'TY B X1 NAME OF PARTS RV
1 538191000 1|%€— 2 EMDBHO.4KW? 2 MOTOR EMDBH 0.4KW ASSY
2 $10405000 HEAf3vyE-—2 TOTALLY ENCLOSED 3-PHASE MOTOR

-40-
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S1. BEARAS{R / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal

1-1-3—
1-10 1-11 1-12

1-13

118-230-651



S1. ¥&HRBIIR / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal
REF.NO. CODE Q'TY S 1 NAME OF PARTS RV
1 $38057101 12427 bswtY b 2-STAGE FOOT SWSET
1-1 $38165101 12827V bswy 2 2-STAGE FOOT SW ASSY
1-1-1 $38166000 117V bRV FOOT PEDALSTAND
1-1-2 538167001 1]24 > swE > 2-STAGE SW PIN
1-1-3 048060142 1bx2o23%¢ce6 RETAINING RING, C6
1-1-4 025060236 1e>¥2ixFade WASHER, PLAINM 6
1-1-5 $38168001 WPy ayiKx SPRING
1-1-6 $38169101 17V rswooyr4as FOOT SW SUPPORT PLATE (B)
1-1-7 004400803 2|+Y 52 4x8 SCREW, FLAT M4X8
1-1-8 $38170001 1|7V ERFNIE FOOT PEDAL SPRING
1-1-9 $38171000 17V bswi—32%4 3 FOOT SW HARNESS ASSY
1-1-9-1 $38172000 17V bswin—3% 2 FOOT SW HARNESS
1-1-9-2 $36260000 201214 IYFVXEL K2 SWITCH (VX) PIN BUTTON
1-1-10 062302506 2|+ ~33x25 SCREW, PAN M3X25
1-1-11 228475000 2|78 F1.9X80 BINDER
1-1-12 $38174000 1|7y kR4 FOOT PEDAL
1-1-13 $38175001 1IN d1 4 PEDAL PROTECTION PLATE
1-1-14 $38176001 ALY FAHYTINR SWITCH SPRING
1-1-15 002300403 2|++~X203x4 SCREW, PAN M3X4
1-1-16 028030246 2{/Xx¥H%2-3 WASHER, SPRING 2-3
1-1-17 025030236 2|leS¥HxrFy3 WASHER, PLAIN M 3
1-1-18 $38177001 oy rRHINLT Y FOOT PEDAL SHAFT
1-1-19 048050346 2|k X JE5 RETAINING RING, ES
1-1-20 052400606 1|+~ ES4X6 SCREW, PAN (S/P WASHER) M4X6
1-1-21 117936001 A lx95¢> OIL CAP
1-1-22 $38180000 1a%x7%21721691 CONNECTOR 172169-1
1-1-23 $36682000 IEETEE X M CONNECTOR CAP
1-1-24 $38059000 2|70x vy FNG79F GROMMET NG79F
1-2 $38178101 17Y bswidraa FOOT SW SUPPORT PLATE (A)
1-3 $38179101 17V rswoSr4ac FOOT SW SUPPORT PLATE (C)
1-4 018082536 2|7+ #I b 8X2S BOLT, SOCKET M8X25
1-5 028080246 2(/8 244228 WASHER, SPRING 2-8
1-6 025080236 2leS¥HxFays WASHER, PLAIN M 8
1-7 018501036 2|7+ % k5x10 BOLT, SOCKET M5X10
1-8 028050246 2|52 HH %25 WASHER, SPRING 2-5
1-9 025050236 2lESHHRxFa -5 WASHER, PLAIN M 5
1-10 018401236 217+ F N hax12 BOLT, SOCKET M4X12
1-11 028040246 2{8x¥H %24 WASHER, SPRING 2-4
1-12 025040236 2|lESYHRxFa1Ys WASHER, PLAIN M 4
1-13 144749001 1|xYy 740 POLYETHYLENE BAG
118-Z30-651
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S2. HARBA{R / Foot switch pedal mechanism / FuBbetiatigung / Mécanisme de la pédale /
Mecanismo del pedal

118-230-651
-43-




T

$2. B&HRBAFR / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal

REF.NO. CODE Q'TY Tt NAME OF PARTS
2 $38058101 1z eAgney b 2-PEDAL FOOT SW SET
2-1 $38027101 TaboAdsy 3 2-PEDAL FOOT SW ASSY
2-1-1 $38166000 217V pAELE 1 FOOT PEDAL STAND
2-1-2 538169101 2|7V bW T 148 FOOT SW SUPPORT PLATE (B)
2-1-3 004400803 A+ 45 % Jaxs SCREW, FLAT M4X8
2-1-4 $38170001 2|7Y bAFINISR FOOT PEDAL SPRING
2-1-5 $38029000 2]2L 2 7Y FSWA—2 R 3 2-PEDAL FOOT SW HARNESS ASSY
2-1-5-1 $38030000 212L > 7Y PSWIA—% R 2-PEDAL FOOT SW HARNESS
2-1-5-2 $36260000 2|21 YFUXELHER L SWITCH (VX) PIN BUTTON
2-1-6 062301205 4|3+ ~23x12 SCREW, PAN M3X12
2-1-7 228475000 | 10|4 v v 45> K1.9X80 BINDER
2-1-8 $38174000 217V bASN FOOT PEDAL
2-1-9 $38175001 AL PI% = PEDAL PROTECTION PLATE
2-1-10 $38176001 2121 Y FFH T % SWITCH SPRING
2-1-11 002300403 4| ++~23X4 SCREW, PAN M3X4
2-1-12 028030246 ANES & F PR WASHER, SPRING 2-3
2-1-13 025030236 A5 H3xFa93 WASHER, PLAIN M 3
2-1-14 538177001 217V FASTLT Y FOOT PEDAL SHAFT
2-1-15 048050346 4+ A TES RETAINING RING, ES
2-1-16 052400606 2|+~ ESA8X6 SCREW, PAN (S/P WASHER) M4X6
2-1-17 117936001 8|xv5t> OIL CAP
2-1-18 $38180000 113%9 521721691 CONNECTOR 172169-1
2-1-19 $36682000 HEEEE LA CONNECTOR CAP
2-1-21 $38059000 2|Y0x vy FNG79F GROMMET NG79F
2-2 $38178101 2|7V PSWY ST HA FOOT SW SUPPORT PLATE (A)
2-3 $38179101 2|7V rSWY T 4C FOOT SW SUPPORT PLATE (C)
2-4 018082536 417 F %L b 8Xx25 BOLT, SOCKET M8X25
2-5 028080246 4152 H 2.8 WASHER, SPRING 2-8
2-6 025080236 AleSH¥HxFams WASHER, PLAIN M 8
2-7 018501036 4|7+ F I b5X10 BOLT, SOCKET M5X10
2-8 028050246 QX2 H 25 WASHER, SPRING 2-5
2-9 025050236 4leSHHrFay—5 WASHER, PLAINM 5
2-10 018401236 417 FFI b ax12 BOLT, SOCKET M4Xx12
2-11 028040246 4 Xz K %24 WASHER, SPRING 2-4
2-12 025040236 d|eSYHxFays WASHER, PLAIN M 4
2-13 144749001 1xU740 POLYETHYLENE BAG
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<ATav 1 OPTION>

¥y

ONBRGENPHMRELT LA ET, 70

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets 4 des changements.

© Los detalles des los accesorios inclufdos pueden variar.
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Z. {1 SRR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q'TY B2 AL NAME OF PARTS RMY
1 $38037009 U B IA R A BELT COVER ASSY
1-1 $38038009 1N b hss— BELT COVER
1-2 104450109 x5+ OIL CAP
2 117934009 x5+t OIL CAP
3 062401006 1|+~aax10 SCREW, PAN M4X10
4 $38039009 I E RS TAPY A OIL PAN ASSY
4-1 $38040009 U EES TV OIL PAN
4-2 154467001 I GEEE S A DUST OILER
4-3 037301215 2lvrAg v EL3X12 TAPPING SCREW, PAN V M3X12
4-4 $18093100 1172k +axa WICK 4X4
5 109714000 517 % NAIL
6 114486002 HEVEREAE X OILER
7 $38041000 1NE—27~Y MOTOR PULLEY
8 105073001 HWPa<TI%XPAXT595 SET SCREW, SOCKET M5.95
9 143882001 2| b TS HEAD HINGE
10 014760622 2|7+ A2 T5095 SET SCREW, SOCKET (CP) SM5.95
1" 143910009 VARG AR X = WA RUBBER CUSHION
12 109714000 417 ¥ NAIL
13 S40417147 1NO-Ty I VAN M BELT, VM
14 122991001 U PVFAT VA= ACCESSORY BAG
16 159613001 3[FE> BOBBIN
17 X U B2V KA NEEDLE ASSY
18-1 $10208001 I EINALY T=04 WASHER T=0.4
18-2 $10208002 HAERYNALH T=05 WASHERT=05
18-3 $10208003 11 F9nhY T=06 WASHER =06
19 $38045009 1|v93593 HEAD REST ASSY
20 $38043009 2|7wvyas CUSHION
21 109714000 2{7 % NAIL
22 114483002 HRUF15-43 OILER ASSY
23 154702101 EETY DY) OIL TANK
24 508030000 1lGE 2~ X5AFB G FUSE (5AFB)
25 157219000 1{h>rea-x5AD FUSE 5A-D
26 142443001 1|x¥v7319x52 SCREW DRIVER 1.9X52
27 118837001 1|2 <7 33.4x70 SCREW DRIVER 3.4X70
28 101572101 1|%¥<7255%190 SCREW DRIVER 5.5X190
29 107779001 1| R1NF6X7 SPANNER 6X7
30 100887001 1| xsvF8x9 SPANNER 8X9
31 107780001 1{ 21N F10X12 SPANNER 10X12
32 142721001 1|6h 7 Ky 21553 HEXAGONAL WRENCH 3
33 118064001 1lensv#eyZix+a HEXAGONAL WRENCH 4
34 $02761209 MM raFd1932 COTTON STAND ASSY (2)
34-1 150189109 TS5 b COTTON STAND BASE
34-2 $02791001 1|PEZ 7 B 150X150 PE. BAG, 150X150
34-3 $02773001 NFSTrY bxTeY b COTTON STAND BRACKET SCREW SET
34-3-1 062060806 2|#~26xs SCREW, PAN M6X8
34-3-2 031452206 3|7 E 7 485%22 WOOD SCREW, ROUND M4.5X22
34-3-3 S02774000 1|xv290a PE.BAG, A
34-4 150180001 295 Y5 SPOOL STAND BASE
34-5 150182000 2127 ==y b SPOOL MAT
34-6 126863001 21AF -y 3> SPOOL CUSHION
34-7 540639001 1MasLn17%vY7Y% COLUMN PIPE WITH CAP
34-7-1 150174000 1Nassxvy7 COLUMN CAP
34-8 150173003 1asayarss b COLUMN JOINT
349 $21798001 2127 -n2v€Y b SPOOL SCREW SET
34-9-1 150179002 2|27-nv 8B SPOOL SHAFT, B
34-9-2 028050246 21152 H %25 WASHER, SPRING 2-5
34-9-3 021500106 21124V b5 NUT, 1 M5
34-10 $02778002 1NAT=NRNH -2 SPOOL HOLDER 2
34-11 $02786002 1ALY RN H=-9 32 THREAD HANGER ASSY 2
118-Z30-910
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Z . TR S ® / Accessories / Zubehor / Accessoires / Accesorios

3433-;__ =

7

34-3-3 34-3-1
L

<AT a3 | OPTION>

Z

OHEMOYHMBEET LI LHHY T,
© The details of included accessories are subject tochange. ~ ——— — — S ———— =
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.

© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des los accesorios inclufdos pueden variar.

118-230-910
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Z. {1IBEAPR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q'TY Er XA NAME OF PARTS RM
34-11-1 502787002 1ALY ENnSfi—2 THREAD HANGER, 2
34-11-2 150183000 201 b AN H—4 4 THREAD HANGER BASE
34-11-3 142990001 2|12LY FIvia THREAD BUSH
34-12 150172003 MNasanss COLUMN PIPE
34-13 $40641001 AT~ ox5€Y rA SPOOL SCREW SET (A)
34-13-1 021500106 411934y bs NUT, 1 MS
34-13-2 $37038001 1|+~X3ake5¥sx1a SCREW, PAN (P WASHER) M5X 14
34-13-3 $37038001 1|#~X3akE>#sx1a SCREW, PAN (P WASHER) M5X14
34-13-4 062501406 2|+ ~25x14 SCREW, PAN M5X14
34-13-5 $30302000 1|xV 74208 PE. BAG, 70X70
34-14 502816000 1|V rna CARTON
35 146256001 4lvvoarhn+y CUSHION COLLAR
36 146255000 A A B CUSHION
37 133740006 4|h o 2 b 6X70 BOLT, M6X70
38 025060336 Al >HHx 416 WASHER, PLAIN L 6
39 028060246 48X ¥ H %26 WASHER, SPRING 2-6
40 021060106 41133+ 16 NUT, 1 M6
41 200190001 5{2a5v 70 STAPLE
42 $18633109 1E=-52H3- MOTOR COVER
43 032422003 3|+ 7ILEY X TA.1X20 WOOD SCREW, ROUND M4.1X20
44 116662003 31 H % WASHER
45 520137001 1NE~-2-—9oah/i— MOTOR BACK COVER
46 138444001 2| ~BZ2 1 hax14 TAPTITE, CUP B M4X14
47 025040232 2|lESHHRFIY, WASHER, PLAIN M 4
48 144226001 by Th— HEAD COVER
49 146256001 4o voavh+y CUSHION COLLAR
50 146255000 alov 3 CUSHION
51 500617000 A Sy B WA, LR RUBBER COLLAR
52 133740006 41h o 2H I b6X70 BOLT, M6X70
53 021060106 4124 r6 NUT, 1 M6
54 025060336 AleES>HFHx 416 WASHER, PLAIN L 6
55 032461606 2|+7IEY 2T45X16 WOOD SCREW, ROUND M4.5X16
56 $38044001 1ler o4z HINGE PRESSER
57 032422003 2{+7IET2T81X20 WOOD SCREW, ROUND M4.1X20
58 507783001 16h 7 K9 218515 HEXAGONAL WRENCH, 1.5
73 541331001 Ll B D T o 2 2 TENSION PULLEY ASSY WITH SCREW
73-1 152852101 1NFoovd7-Uss TENSION PULLEY ASSY
73-1-1 048320242 1hXT7+3YC32 RETAINING RING, C32
73-1-2 141860001 1|2 4A%T635 SCREW 6.35
73-2 018081222 1|7 +FEI r8x12 BOLT, SOCKET M8X12
73-3 025080232 1eSH¥HEF a8 WASHER, PLAIN M8
73-4 028080242 LAES & EX:] WASHER, SPRING 2-8
<#*7 2 3>1n—-Y/OPTION PARTS>
15 |506706001 | 1|~>U:1>7r—r)b |SlL|CONE OlIL
<B433EX>
70 541154000 1[PROMX33t 1 ¥ 37 3(F— 4273 2) | PROM CONTROL X33 ASSY(NO DATA)
70-1 538143000 1[CMOSLSI27¢C512 CMOSLSI27C512
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{45315 — ¥ 82/DIFFRENT PARTS LIST/ZUBEHORLISTE/
LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS

AR HOBRE . LK3-BA30PIIES X &2 BT T . OB&IZ. BAS-304AT 00 JSLRBFIVEHMBMTY,
% In the following table, parts marked with © are common with the LK3-B430; parts with O are common with the

BAS-304A.
{2 #li/Model B430E
H¥ 7 2 5 Z/Subclass -2 -1 -5 -7
ar A PPN 4 B A PRS-
Part name For denim For general clothing For knitted wear
AN O#tR#RE(02.6) Ot F(22.2) Ot tA(21.6)
Needle hole plate $10212-101 $10213-001 $10211-001
' F A ©L:F¥:3: 51 O H ¥ AFEHA
Shuttle hook box assy 152687-902 152685-902
A E OAN EB QAN EA
Large shuttle hook 152686-001 152682-001 ‘
FHEFER OFHEFER OFHFIEh
Tension spring 107606-001 104525-001
$WY) IEh (©FY: ' ITN> €] O%MWMt) i1
Spring 144588-001 145519-001
KO E R4 OXH £ K48 AN EEX Y 4B
Shuttle race base assy $02427-201 $37976-001
K H K QKD 1K KO EHEXYY R
Shuttle race base $02428-001 $37977-001
AR 3 Y8t DP1NY19 %8 3 v 8t DPX5(16) #8 3 o8t DPX5(9) #2
p G EE $37928-419 107415-416 107415-409
el DPX17NY#19 ©DPX5#16 ©DPX5#9
B $37928-019 107415-016 107415-009
& 2 kA FEAMET =4 & A IRkl FEAMEAAYYR
Presser arm assy $37948-009 $37952-009 $37953-009
FEAER @& AldRC Q& A IRA
Spring 154356-001 153568-001
REARER ©5.6X23(3mmHA) ©4x18(2mmAl) ©4x12(2mmFa)
Work clamp 153608-101 152777-001 152779-001
HEAEL ©5.6X23(3mmHA) ©4x18(2mmfR) ©4x12(2mmH)
Work clamp 154527-001 152778-001 152780-001
%) IR © ©12X31(GL T L) ©12X24CGL T RS) ©5X13(2mmAl)
Feed plate 153610-101 153055-201 153207-201 152791-201
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$¥Hi/Model B431E B433E
# 70 5 X /Subclass -2 -3 —
B Ri& Use 14 AR FA T7=4LH 14 AR A AY+v2H
Part name For general clothing For denim For general clothing | Forknitted wear
EYMN Ot RiRkF(22.2) Ot \H2E(e2.6) | OftRIRF(22.2) |[O&tR1RA(1.6)
Needle hole plate $10213-001 $10212-101 510213-001 $10211-001
chh' & Fa#l OhH" £ AFEH O H £ BFEHE Oh' % AfS#E
Shuttle hook box assy 152685-902 152687-902 152685-902
KD E QAN EA OAN %8B QAN EA
arge shuttle hook 152682-001 152686-001 152682-001
FWFIEH ©Fa EF¢et OXMWTFiEn OXHFish
Tension spring 104525-001 107606-001 104525-001
$E) Eh O%WMY I O 1B O#WY iEh
Spring 145519-001 144588-001 145519-001
KA E KHE OXH % 1&#8 KD EK
PP & U |
Shuttle race base assy $02427-201 $37976-001
KN EK QKN L1k KO EEXRAY A Z
Shuttle race base $02428-001 $37977-001
NS ¢ | e T 2ot 2yt
Needle ass 3 ¥ 8t DPX5(16) DPI7NY(19)#8 |  DPX5(16) # DPX5(9) #8
%::) y 107415-416 $37928-419 107415-416 107415-409
&t ©DPX5#16 DPX17NY#19 ©DPX5#16 ©DPX5#9
Needle 107415-016 $37928-019 107415-016 107415-009
0 A IAE A | WEARME | maamms . 2 I4A
Presser arm assy $41227-009 $41228-009 540647-009 $40646-009
HEAUER . _ Oif& A if1aB O & 2 kA
Spring 153569-001 153568-001
HEARE HEAEMN-S | |EAEN-L _ _
Work clamp 154416-001 154417-001
- 308 1 % V) RS %) AL _
Feed plate 154419-201 154420-201
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ABBOYE AR, BYEDOY I XOEEYTT, (KRORMMNI U T, SHETiEL SH1SmmAMICZ Y £, )
*Standard sizes for work clamps and feed plates are as follows:

(The actual sewing area has 1.5mm margin on every size; inside the lines witch the dimensions indicate )

#ifl/model B430E B431E
{1 #/specification -1 -5 -2 -7 -2 -3
O = x ER 152777-001 152779-021 153608-;01 152772-001 154416-001 154417-001
z 152778-001 152780-001 154527-001 152780-001
O & 2 BL
Work clamp R
) ) L) =y= - -
Work clamp L f( i ,(jv ,),/v ( ) 1% \‘j ’,'/" == e— —
18 : =T 12 16
153207-201 153610-101 152791-201 154419-201 054420-201
©F R 0.2 ’
Feed plate I : ] N 17
7 — T Bam—3i% / GAUGE PARTS LIST / LEHRENLISTE /

LIST DES PIECES D'ECARTEMENT / LISTA DE PIEZAS CARIBRADORAS

HERABELEVHRE. ETOEEHIHY £ T, /Each work clamp pair is used in combination with the feed plate directly below them.
Off & A FR.L/Work clamps Rand L

152781-001(7 = L)

153201-001(PL) 153203-001(PS) $00906-001(1 Inch) $33747-001(30mm)
152782-001(F = 4) 153202-001(PL) 153204-001(PS) $00907-001(1 Inch) $33748-001(30mm)
. s 8
)] C D] e ( ) ( )
23 22 12 g 3
©:i% ') ¥ / Feed plate
152792-001(F = L) 153205-201(PL) 153206-201(PS) $00908-001(1 Inch) $33749-001(30mm)

Q#t5%4k / Needle hole plate

32.9

=

L
21.2

A 510211-001 D $29997-001 E $10212-101 F $10213-001 H $30450-001
4
21.6 g $2.2 82.
: #2.6 2.6 : ﬁﬁ
' : 2.8 ! A=
HISlE ;ﬂ%@ib H/==| e s {ﬂl 4.8
~ 7 (A0 T AR -2 (7= LA ~1.~ 5 (MRAmD)
$25127-001 M $34348-001 ED $30925-001 FD $30926-001 BZ $41013-001
o= o= <> =
N
4.7 86.5 210 #2.2
i $2.2 .
#3.3 | 24 ] = ! I
2.8 Y= [2.8 | 3 i3 ~J [ s
2.6
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N2 -1-21 34 523836001 [K -7 24 $37949001 |C2 -37-2 8
$00705001 |K -47 26 $30033001 |K -21-3 24 c4 -37-2 12
$00926101 |E - 15-2 14 $30260002 | N1 - 1-12-1 30 $37950001 |C2 -37-3 8
E -152 14 N2 -1-12-1 34 ca -37-3 12
$01998001 |L -5 28 $30260003 |N1 -1-12-2 | 30 $37951001 | €2 -37-13 8
502354001 |K -23 24 N2 -1-12-2 | 34 c3 -37-13 10
02429101 |F  -14-2 16 530280000 |N1 -1-12-4 | 30 C4 -37-13 12
$02652001 [K -6 24 N2 -1-12-4 | 34 $37961001 |D -1 14
502654001 |K -7-1 24 $31006001 [L -10 28 $37962001 |D -2 14
02761209 |z -34 46 $31952001 |L -13 28 $37963001 |[D -3 14
$02773001 |z -34-3 46 $33849000 [Q -1-4 40 $37964001 |D -4 14
02774000 |z -34-3-3 | 46 534839001 |C2 -37-4 8 $37965001 |D -5 14
502778002 |z  -34-10 46 Ca -37-4 12 $37966001 |D -6 14
502786002 |Z -34-11 46 $34844001 {A -15-1-1-1 | 2 $37967001 |[D -7 14
02791001 |z -34-2 46 534845001 |A -15-1-12 | 2 $37968001 {D -9 14
02877000 |F  -14-9 16 $34982000 |G -36 18 $37969001 |D - 11-1 14
$02907000 | N1 -1-13 30 $34983000 |G -34 18 $37970050 |D -12 14
N2 -1-13 34 $34986000 |G - 11 18 $37971001 |D -15 14
$03704002 [F -13 16 G -35 18 $37972001 |[D -17 14
$07333001 |G -2 18 $36070001 |A -15-1-1-4 | 2 $37973001 (D -19 14
$07456000 |G -3 18 $36071001 |A -15-1-1-3 | 2 $37974000 |D -22 14
$07512001 |[K -25-2 24 $36260000 |S1 -1-1-92 | 42 $37978051 |F -5 16
08030000 |z -24 46 $2 -2-1-52 | 44 $37979101 |F -8 16
N1 -1-11-4 | 30 $36682000 |S1 -1-1-23 | 42 $37981051 |[F -9 16
N2 -1-11-4 | 34 $2 -2-1-19 | 44 $37983001 |G -6 18
09043000 |G -31 18 $36684001 |A - 15-1 2 $37984000 |G -17 18
$09141000 | N1 -1-25 30 $36685101 | A - 15-2 2 $37985000 |G -23 18
N2 -1-25 34 $36686101 |A - 15-2-1 2 $37986000 |G - 24 18
$09212001 |C1 -3-1 6 $36691001 |A - 15-1-1 2 $37987001 |G -28 18
$10038001 |B -3 4 $37915009 |A -7 2 $37988000 |G -29 18
$10103001 |D -26 14 $37916009 |A -8 2 $37991009 |J -1-1 22
$10105001 |D - 14 14 $37917009 |A -12 2 $37992000 [J -1-2 22
D -14 14 $37918009 |A - 12-1 2 $37993000 |J -1-3 22
$10162201 [G - 15 18 $37919000 JA -12-2 2 $37994001 |J -1-5 22
$10174000 |J  -1-15 22 $37920009 |A -20 2 $37995001 [J -1-6 22
$10176000 |J -5 22 $37923001 [B -1 4 $37996001 [J -1-8 22
$10189001 [k -18 24 37925001 |B - 14 4 $37997001 |J  -1-11 22
$10195001 |K -30 24 $37926001 |B - 14-6 4 $37998001 |J -1-16 22
$10202101 |K - 41 24 $37927000 [B - 17 4 $38001001 |K -1 24
$10205001 [K -45 26 $37930001 | C1 -1 6 $38002001 |K -3 24
$10208001 |K -46 24 §37931001 | C1 - 1-1 6 $38003001 |[K -8 24
Z -18-1 46 $37932001 |[C1 -1-6 6 $38004001 |[K -10 24
$10208002 |K -46 26 C1 -4-2 6 $38004002 |K -10 24
Z -18-2 46 $37933001 |C1 -1-7 6 $38004003 |K -10 24
$10208003 |K -46 26 c1 -4-3 6 $38005001 |K -15 24
Z -183 46 $37934001 |C1 -2 6 $38006001 |K - 21 24
$10209101 [K -48 26 $37935001 |C1 -4 6 $38007001 |K  -21-1 24
$10210101 |K -49 26 $37936001 |C1 -4-1 6 $38008001 |K -25 24
$10239001 |L -14 28 $37937001 |C1 -11 6 $38009001 |K - 25-1 24
$10405000 |R -2 40 c1 -19 6 $38010001 [K -29 24
$10478000 |G - 10 18 $37938001 |C1 -12 6 $38011001 K -34 24
$11949000 | N1 -1-20 30 $37939001 |C1 - 14 6 $38012001 |K -40 24
N2 -1-20 34 c1 -22 6 $38015001 |K -43 24
$16568000 | N1 - 12 30 $37940001 |C1 -17 6 $38016001 |K -44 24
N2 -12 34 c1 -25 6 $38023001 |E -1 14
$18093100 |G - 18 18 $37941001 |C1 -20 6 $38024001 [E -6 14
G -25 18 $37942000 | C1 -27 6 $38025001 |E -7 14
Z -44 46 $37943000 JC1 -28 6 $38027101 |52 -2-1 44
$19662001 |D -10 14 $37944000 |C1 -29 6 $38029000 |$2 -2-1-5 44
$20164009 |A -22 2 $37945051 | C2 -31 8 $38030000 [S2 -2-1-5-1 | 44
$21527001 |G -14 18 C3 -31 10 $38031001 JL -1 28 |
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538032001 L -3 28 538143000 N1 -9-1 30 41284001 [E - 11 14
$38033001 |L -6 28 $38143000 [N1 -10-1 30 $41352001 | C4 -53 12
$38035009 |B -8 4 N2 -9-1 34 $41353001 |C4 -53 12
$38037009 |Z -1 46 N2 -10-1 34 541354001 | C4 -54 12
$38038009 |z -1-1 46 $38144000 {P -13-2 38 541355001 [C4 -54 12
$38039009 |Z -4 46 $38145000 [P -16 38 U16693000 | N1 -1-12-3 30
$38040009 |Z -4-1 46 $38146000 |P -13-3 38 N2 -1-12-3 34
$38041000 |Z -7 46 $38147000 {P -13-4 38 U32744000 |Q -1-5 40
$38043009 |2 -20 46 $38148000 [P -15 38 0A4300605 | N1 -1-23 30
$38045009 |z -19 46 $38151001 |Q -1 40 N2 -1-23 34
$38048009 [P -30 38 $38154000 |Q -1-1 40 0A4301005 |Q -1-6 40
$38051000 |P -30-1 38 $38155000 |Q -1-2 40 0A5400806 | N1 -1-8 30
$38053000 |P -30-2 38 $38164000 |Q -1-3 40 N2 -1-8 34
$38056000 |P  -30-1-1 38 $38165101 |S1 -1-1 42 0A5401006 |P -1 38
$38057101 |S1 -1 42 $38166000 {S1 -1-1-1 42 0A5401206 | N1 -1-5 30
$38058101 |2 -2 44 S2 -2-141 44 N1 -1-9 30
$38059000 |S1 -1-1-24 42 538167001 |S1 -1-1-2 42 N2 -1-5 34
S2 -2-1-21 44 $38168001 |S1 -1-1-5 42 N2 -1-9 34
$38072101 {M -1 28 538169101 {S1 -1-1-6 42 0A5403506 | N1 -1-7 30
$38080001 |M -3 28 S2 -2-1-2 44 N2 -1-7 34
$38082001 |[M -4 28 $38170001 {S1 -1-1-8 42 002300403 |S1 -1-1-15 42
538087009 | N1 -1 30 S2 -2-1-4 44 52 -2-1-11 44
$38088009 | N1 -1-1 30 $38171000 {s1 -1-1-9 42 004400803 |S1 -1-1-7 42
N2 -1-1 34 $38172000 |S1 -1-1-9-1 42 $2 -2-1-3 44
$38089009 | N1 -1-2 30 $38174000 [S1 -1-1-1 42 004501003 |P -14 38
N2 -1-2 34 $2 -2-1-8 44 008400604 N1 -1-26 30
$38090009 N1 -1-3 30 $38175001 |S1 -1-1-13 42 N2 -1-26 34
N2 -1-3 34 S2 -2-19 44 013781012 |D -23 14
$38093000 |N1 -1-4 30 $38176001 |S1 -1-1-14 42 014679320 {J -1-7 22
N2 -1-4 34 $2 -2-1-10 44 014680422 | K -42 24
$38094000 N2 -1-6 34 538177001 |S1 -1-1-18 42 014680622 |[D -13 14
$38094100 | N1 -1-6 30 $2 -2-1-14 44 E -5 14
$38095001 N1 -1-11 30 538178101 |S1 -1-2 42 E -8 14
N2 -1-11 34 $2 -2-2 44 F -3 16
$38102001 | N1 -1-12 30 $38179101 |S1 -1-3 42 J -19 22
N2 -1-12 34 $2 -2-3 44 K -7-2 24
$38104000 N1 -1-12-5 30 $38180000 |S1 -1-1-22 42 014710522 |[E -14 14
N2 -1-12-5 34 $2 -2-1-18 44 014760622 {B -9 4
$38105000 N1 -1-14 30 538191000 [R -1 40 F -7 16
$38106000 N1 -1-15 30 $38200000 | N1 -1-11-1 30 F -10 16
N2 -1-15 34 N2 -1-11-1 34 F -15 16
$38107000 |N1 -1-16 30 $38201000 {N1 -1-11-3 30 J -6 22
N2 -1-16 34 N2 -1-11-3 34 K -33 24
$38108000 | N1 -1-17 30 $40417147 |2 -13 46 Z -10 46
N2 -1-17 34 540639001 [Z -34-7 46 c1 -1-8 6
$38109000 | N1 -1-18 30 540926001 |D -14 14 1 -44 6
N2 -1-18 34 540934001 | K -45 26 C1 -6 6
$38110000 | N1 -1-19 30 $41080009 | N2 -1 34 c1 -10 6
N2 -1-19 34 $41101000 |N2 -9 34 c1 -13 6
$38111000 | N1 -1-22 30 541102000 | N2 -1-14 34 a1 -2 6
N2 -1-22 34 $41177000 |P -6 38 Cc1 -30 6
$38116000 | N1 -1-27 30 541178000 |P -6-1 38 c2 -37-7 8
N2 -1-27 34 $41179000 |P  -6-2 38 c3 -37-6 10
$38130000 | N1 -9 30 $41180000 |P -6-3 38 c4 -37-7 12
$38131000 |N1 -10 30 $41230001 | C3 -37-3 10 014770622 |B -12 4
N2 -10 34 $41231001 |D -11-2 14 F -13-1 16
$38134000 {P -1 38 541234001 | C4 -41 12 K -2 24
$38136000 |P -2 38 541235001 |C4 -43 12 K -22 24
$38137000 [P -6 38 $41236001 | C4 -31 12 c3 -379 10
$38138000 |P -6-1 38 $41237001 | C4 -46 12 014780622 |[B -4 4
$38139000 |P -6-2 38 $41238001 {D -11-3 14 B -15 4
$38140000 |P -6-3 38 $41239001 |D -24 14 017680512 | C4 -50 12
$38142000 {P - 13-1 38 $41243001 JC4 -38 12 C4 -52 12
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017761412 [C2 - 42 8 048050346 |51 - 1-1-19 .y} 087003670 [F - 12 16
C3 -42 10 $2 -2-1-15 44 Foo-17 16
017761412 |C4 -49 12 048060142 |s1 -1-1-3 42 100022004 |J -1-26 22
018082536 |51 -1-4 42 048060342 [E -9 14 100022005 |K -24 24
S2 -2-4 a4 K -32 24 K -25-3 24
018300636 {D -18 14 Cc1 -15 6 100032004 |K - 51 26
018401222 P -3 38 c1 -23 6 100090004 [F -2 16
018401236 |s1 -1-10 42 048070342 |K  -19 24 100136001 |J -1-20 22
s2 -2-10 a4 048080342 [F -18 16 100242003 |B - 18 4
018500822 |C2 -37-15 8 048100142 |1 -1-4 22 100250001 |B - 11 4
c3 -37-8 10 048150142 |B -7 a4 100257010 |A -15-1-3 2
C3 -37-15 10 048180142 |c1 -8 6 100281001 |D -8 14
C4 -37-15 12 048200142 |D -27 14 100360003 | K -54 26
018501036 [D -25 14 052400606 |S1 - 1-1-20 42 100645003 [D - 21 14
S1 -1-7 42 $2 -2-1-16 44 100887001 |z -30 46
$2 -2-7 a4 052400806 |P -5 38 101572101 |z -28 46
018501422 {F  -20 16 P -17 38 101706001 |B - 13 4
018681022 |K -11 24 060670512 |G - 16 18 F-6-1 16
021400206 | N1 -1-10 30 060670812 A -13 2 C1 -3-2 6
N2 -1-10 34 060680712 |k -4 24 102630001 B -16 4
021500106 |z -34-9-3 46 062060806 |z - 34-3-1 46 102707001 L  -12 28
021660102 |A - 15-2-5 2 062300412 [P -7 38 104449009 |A -6 2
021680202 |J -1-24 22 P -8 38 104450109 [A -1 2
025030236 |S1 - 1-1-17 42 062300512 |C1 -34 6 A -5 2
$2 -2-1-13 44 062301205 |s2 -2-1-6 44 Z -12 46
025040236 |S1 -1-12 42 062302506 |S1 -1-1-10 42 104567001 |G - 21 18
$2 -2-12 a4 062351216 L - 11 28 104821009 |A -2 2
025050236 |S1 -1-9 42 062400806 [M -2 28 105073001 |z -8 46
$2 -29 44 062401006 |z -3 46 106129002 JA -15-1-1-5 | 2
025060232 |2 -41 8 062660412 |F  -14-3 16 A -15-1-4 2
C3 -41 10 062660712 |A -15-2-3 2 K -21-5 24
C4 -48 12 Foo-14-7 16 106147002 |K -14 24
025060236 [s1 -1-1-4 42 062670512 {A -16 2 106629002 |A -9 2
025080236 |S1 -1-6 42 E  -16-1 14 D -20 14
S2 -2-6 44 E -16-2 14 107038003 | C2 -37-12 8
025350132 {E  -17 14 E -16-2 14 C4 -37-12 12
025660132 |A - 15-2-4 2 G -27 18 107149001 |G -5 18
025680132 |k -12 24 G -39 18 G -13 18
M -6 28 P -12 38 107779001 |z -29 46
025680232 |G -8 18 c4 -47 12 107780001 |z -31 46
) -1-27 22 062671012 | C2 -37-22 8 108802001 |C1 -1-5 6
] -4 22 062671212 | c3 -37-1-3 10 109239002 |A -19 2
K -39 24 062680512 {J -1-18 22 109714000 |z -5 46
025770232 |[E -3 14 062680612 |A -21 2 Z -12 46
028030246 |S1 -1-1-16 42 D -16 14 z -21 46
$2 -2-1-12 44 G -7 18 109763002 |L -8 28
028040246 [S1 -1-11 42 G -30 18 109893002 | K -28 24
$2 -2-11 a4 c1 -36 6 110161004 |[K -27 24
028050246 |z - 34-9-2 46 062680812 {B - 14-7 4 K -37 24
S1 -1-8 42 ) -3 22 110233001 |K -26 24
S2 -2-8 a4 062681012 |A -10 2 K -36 24
028080246 |S1 -1-5 42 P -32 38 110367001 |K -31 24
$2 -2-5 44 C1 -18 6 111140002 |K -50 26
028350242 |K -21-6 24 C1 -26 6 114483002 [z -22 46
028680242 |G -9 18 062681212 ) -2 22 114486002 |z -6 46
031452206 |z - 34-3-2 46 062681412 [m -5 28 116629001 [E -10 14
037301215 |z -4-3 46 070688850 |C1 - 16 6 c2 -37-5 8
048030342 |E  -12 14 c1 -24 6 C4 -37-5 12
048040342 [E -4 14 071023850 | ca -40-2 12 117934009 |A -3 2
L -7 28 071047650 | C2 -40 8 A -12-3 2
048050342 |J  -1-10 22 C3 -40 10 K -17 24
C2 -37-6 8 c4 -42 12 Z -2 46
c4 -37-6 12 072630260 |8 -6 4 117936001 {51 - 1-1-21 42
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$2 -2-1-17 44 152240107 [B  -20 4 153570001 [ C2 -37-16 8
118064001 }z -33 46 152242001 |B -22 4 C4 -37-16 12
118837001 jz -27 46 152243001 |B -23 4 153597001 | K -21-2 24
120438001 |F -23 16 152245001 |F -4 16 153920001 |G -12 18
120448001 |J -1-13 22 152678001 |F - 11 16 G -37 18
120990001 jJ -1-14 22 F -16 16 153924001 |C1 -1-4 6
122991001 |z -14 46 152681201 [F -19 16 153944001 | C3 -37-5 10
126863001 1Z -34-6 46 152683001 |F -14-4 16 154339001 |F -24-1 16
132051001 |B -14-4 4 152684101 |F -14-5 16 154341001 |F -24-2 16
140392009 |A -4 2 152756001 jC1 -9 6 154413001 | C3 -37-2 10
140407002 | C3 -37-7 10 152759001 |C1 -5 6 154415001 | C3 -37-4 10
C3 -37-14 10 152760001 | C1 -7 6 154418001 | C3 -37-18 10
140726000 |B -5 4 152768009 | C2 -37-1 8 154467001 |Z -4-2 46
141331001 | C2 -38-3 8 Cca -37-1 12 154528001 |J -1-12 22
C3 -38-3 10 152769001 |C2 -38 8 154596000 | K -20 24
C4 -38-4 12 C3 -38 10 154599000 |[K -5 24
141590001 JJ -1-25 22 152771000 | C2 -38-1 8 154702101 [z -23 46
141786001 |F -1 16 C3 -38-1 10 155578000 |B -19 4
142443001 |Z -26 46 152772001 | C2 -39 8 156006001 }J C4 -37-8 12
142721001 |Z -32 46 c -39 10 156206001 |E - 15-1 14
143882001 |z -9 46 152773000 | C2 -38-2 8 156495001 | C2 -37-21 8
143910009 1z -1 46 C3 -38-2 10 157219000 |z -25 46
143966001 |A -15-2-2 2 Cc4 -38-3 12 N1 -1-11-5 30
144105000 |J -1-23 22 152783001 | C2 -37-10 8 N2 -1-11-5 34
144110001 }J  -1-21 22 Cc4 -37-10 12 158940001 |[K -35 24
144458001 |B -21 4 152784001 | C2 -37-11 8 159565000 |G -22 18
144712001 B -2-1 4 Cc4 -37-11 12 159574101 §J -1-19 22
144749001 ISt -1-13 42 152788000 | C2 -37-19 8 159610201 |F -24 16
S2 -2-13 44 Cc3 -37-19 10 159612001 |F -24-3 16
145318001 JC2 -32 8 C4 -37-19 12 159613001 {F -25 16
C3 -32 10 152822001 JE -2 14 Z -16 46
C4 -32 12 152823001 JE - 11 14 159825009 | C3 -37-1-1 10
145446001 |J -1-22 22 E -11 14 159826009 | C3 -37-1 10
145474101 L -4 28 152827009 [E -13 14 159827001 1 C3 -37-1-2 10
145475101 |L -9 28 152842009 |A -17 2 159828001 | C3 -37-16 10
145478101 [ K -9 24 152938001 1J -1-17 22 159905001 |K -13 24
L -2 28 152948001 |G -1 18 181995001 |[F -6 16
Cc2 -37-17 8 G -32 18 183493001 jC1 -3 6
c3 -37-17 10 152956001 |G -42 18 228475000 |G -44 18
Cc4 -37-17 12 152969001 |G -38 18 K -55 26
145480101 JA -18 2 P -1 38 N1 -11 30
145547001 |G -26 18 153035000 jC2 -44 8 N2 -11 34
146354001 | C2 -37-14 8 3 -44 10 St -1-1-1 42
C4 -37-14 12 4 -51 12 S2 -2-1-7 44
148133001 | C4 -38-5 12 153040001 |B -2 4 231071001 {K -16 24
148738000 |G -4 18 153041001 JC1 -1-2 6 232384001 | N1 -1-11-2 30
G -40 18 153050000 |F -14-8 16 N2 -1-11-2 34
G -4 18 153057002 JC2 -43 8 402887001 [F -14-6 16
148813001 |K -21-4 24 C3 -43 10 525907000 {P -9 38
150173003 |z -34-8 46 153098000 JA -15-1-2 2 552907000 |P -4 38
150174000 |Z -34-7-1 46 153208002 jK -52 26
150179002 |Z -34-9-1 46 153330101 |B - 14-1 4
150180001 |Z -34-4 46 153377001 jC4 -38-1 12
150182000 |Z -34-5 46 153378001 | C4 -38-2 12
150189109 |z - 34-1 46 153383001 |C4 -39 12
150357001 I N1 -1-24 30 153384001 |C4 -40 12
N2 -1-24 34 153385000 | C4 -40-1 12
151602002 JC1 -1-3 6 153391001 | C4 -45 12
151927001 |G -20 18 153484001 | K -38 24
152231000 |B -10 4 153562001 |G - 19 18
152236001 |B -14-2 4 153567000 jC2 -37-20 8
152237001 |B -14-3 4 C3 -37-20 10
152238001 |B  -14-5 4 C4 -37-20 12
-55-
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da %/ Name of parts Size(mm) Code

| ABEXR

M(E»t’?k‘t::. . . - .
A HE ey BRIEEES AL - £ 40x64 | S38350-001
— e

A CAUTION

ourg s Label, operation
/A e Eng, 40X64 | S38349-001

i st BES XL - ] 40x64 | $38353-001

Label, elec. shock
4 lang.

35X118 S38352-001

PEY—7
P E Mark, PE 7.5%X12.5 S37059-001
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BROTHER INDUSTRIES,LTD.
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Printed in Japan / Gedruckt in Japan / Imprime au Japon / Impreso en Japon

118-230, Z31, X33
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